

Qualification of Submerged Arc Welding Consumables and Procedures to ABS Rules

Darren Begg Reference: 6134C.FR November 14, 2008

6134C.FR

QUALIFICATION OF SUBMERGED ARC WELDING CONSUMABLES AND PROCEDURES TO ABS RULES

FINAL REPORT

November 14, 2008

Submitted to:

ATI 5300 International Blvd North Charleston, S.C. 29418

Submitted by:

BMT FLEET TECHNOLOGY LIMITED 311 Legget Drive Kanata, ON K2K 1Z8

> BMT Contact: Darren Begg Tel: 613-592-2830, ext 229 Fax: 613-592-4950 Email: <u>dbegg@fleetech.com</u>

Category B Government Purpose Rights Approved for Public Release, Distribution is Unlimited

BMT Fleet Technology Limited accepts no liability for any errors or omissions or for any loss, damage, claim or other demand in connection with the usage of this report, insofar as those errors and omissions, claims or other demands are due to any incomplete or inaccurate information supplied to BMT Fleet Technology Limited for the purpose of preparing this report.

BMT DOCUMENT QUALITY CONTROL DATA SHEET

REPORT:

Qualification of Submerged Arc Welding Consumables and Procedures to ABS Rules

DATE:

November 14, 2008

PREPARED BY:

Darren Beğg Program Manager, Welding and Inspection

REVIEWED & APPROVED BY:

O/

L.N. Pussegoda, PhD, P. Eng. Program Manager, Materials and Metallurgy

REPORT PRODUCTION BY:

VI

Document Editor

PROJECT TEAM MEMBERS:

Darren Begg Mark Laronde Daniel Laronde Martin Leblanc Alex Jodoin Nick Pussegoda

ACKNOWLEDGEMENTS

The author would like to thank the following for their contribution and support throughout this project:

- National Shipbuilding Research Program
- Advanced Technology Institute
- Mr. Mike Sullivan, Chief Welding Engineer, of General Dynamics NASSCO
- Mr. Lee Kvidahl, Northrop Grumman Ship Systems
- Mr. Don Haydock and Mr. Dan Oldford, ABS

ABBREVIATIONS

TABLE OF CONTENTS

1.	BAC	KGROU	ND	1
2.	SCO	PE OF W	′ORK	2
3.	TAS	KS		3
	3.1	Task 1:	Welding Electrode Qualification	3
			Welding Procedure Qualification	
4.			-	
	4.1	Task 1:	Welding Electrode Qualification	4
		4.1.1	High Cooling Rate Test (Low Heat Input)	5
			Low Cooling Rate Test (High Heat Input)	
	4.2	Task 2:	Welding Procedure Qualification	8
		4.2.1	HSLA-65 (1 inch thickness only):	11
		4.2.2	EH36 (1/2" and 1 inch Thicknesses):	12
		4.2.3	Welding Procedure Testing Results	12
5.	SUM	IMARY		26

APPENDICES

- Appendix A: Hobart Preliminary Test Results
- Appendix B: Welding Electrode Low Heat Input Certification Lab Records
- Appendix C: Welding Electrode High Heat Input Certification Lab Records
- Appendix D: Welding Electrode Certification Test Results
- Appendix E: Mill Test Reports
- Appendix F: Lab Records and Welding Procedure Data Sheets
- Appendix G: UT Reports
- Appendix H: All Weld Metal Tensile Test Reports
- Appendix I: Cross Weld Tensile Test Reports
- Appendix J: Charpy Impact Test Reports
- Appendix K: Hardness Results
- Appendix L: Weld Metal Chemical Analysis Results
- Appendix M: ABS Statement of Fact

LIST OF FIGURES

Gigure 4.1: Macro, 65-CT-LH	5
Figure 4.2: Macro, 65-CT-HH	5
Figure 4.3: Location of Mechanical Test Specimens	7
Figure 4.4: Sample Macro, ¹ /2" OS Weld Procedure)
Figure 4.5: Sample Macro, ¹ /2" DS Weld Procedure10	
Figure 4.6: Sample Macro, 1" OS Weld Procedure10)
Figure 4.7: Sample Macro, 1" DS Weld Procedure1	l
Figure 4.8: Face and Root Bend Tests, 36-OSW-1/21	5
Figure 4.9: Face and Root Bend Tests, 65-OSW-1/21	5
Figure 4.10: Side Bend Tests, 65-DS-1/216	5
Figure 4.11: Side Bend Tests, 36-DS-1/216	5
Figure 4.12: Side Bend Tests, 36-OSW-117	7
Figure 4.13: Side Bend Tests, 65-OSW-1	1
Figure 4.14: Side Bend Tests, 36-DS-118	3
Figure 4.15: Side Bend Tests, 65-DS-118	3

LIST OF TABLES

Table 4.1:	Welding Electrode Formulation	4
Table 4.2:	Test Weld Analysis	4
	Tensile Test Results	
Table 4.4:	High and Low Cooling Rate Weld Metal Impact Test Results	8
Table 4.5:	All Weld Metal Tension Test Results	13
Table 4.7:	36-OSW-1/2 Charpy V-notch Impact Test Results	19
Table 4.8:	36-DS-1/2 Charpy V-notch Impact Test Results	20
Table 4.9:	65-DS-1/2 Charpy V-notch Impact Test Results	21
Table 4.10	: 36-OSW-1 Charpy V-notch Impact Test Results	22
Table 4.11	: 36-DS-1 Charpy V-notch Impact Test Results	23
Table 4.12	: 65-DS-1 Charpy V-notch Impact Test Results	23
Table 4.13	: 65-OSW-1 Charpy V-notch Impact Test Results	24

1. BACKGROUND

The welding procedures developed under NSRP/ASE Project 2005-386 demonstrated significant productivity enhancements along with mechanical properties that comfortably met stringent NAVSEA requirements. Productivity enhancements as high as 1200% were identified with potential cost reductions approaching 65%, with weld metal deposition rates exceeded 110 lbs/hr, significantly higher compared to current practice. General Dynamics NASSCO requested that the results of this recently completed project be used to produce and qualify highly productive welding procedures under American Bureau of Shipping (ABS) Rules for HSLA-65 and EH36 steels, using variable balance AC (VBAC) submerged arc welding (SAW) and metal cored electrode technologies. The procedures included the single pass one-sided welding (OSW) onto flux copper backing (FCB) and one pass per side two sided welding no with backgouging techniques, both in a tandem arrangement.

2. SCOPE OF WORK

The main deliverables in this project are ABS qualified highly productive welding procedures for one-sided and two sided welding that will allow shipyards to readily adopt these techniques into practice. Each shipyard that implements these technologies will expect to significantly reduce their labor costs per foot of completed weld joint and also decrease their electrode and flux consumption requirements.

The following welding procedures were qualified and registered under ABS Rules:

- Single pass OSW of ¹/₂" and 1 inch thick EH36 and HSLA-65 steels onto a FCB
- Single pass per side two sided welding (no backgouging) of ½ and 1 inch thick EH36 and HSLA-65 steels

OSW procedures were developed and qualified with Kobelco PFI-50R backing flux to be aligned with the current production techniques used at GD NASSCO. The welding electrode/flux combination was also qualified under this testing matrix.

All developmental work, welding of test plates, and mechanical testing of specimens were performed by BMT FTL, with all welding of test plates and testing of mechanical property specimens being witnessed by an ABS representative.

3. TASKS

The objectives of this project were met with the completion of the following tasks:

3.1 Task 1: Welding Electrode Qualification

Prior to the welding procedure qualification phases of this project, the welding electrode and flux combination required qualification. The welding parameters selected resulted in the highest and lowest cooling rate that this combination would likely be used in during production welding. The target **deposited weld metal** properties are as follows:

• EH36 Weld Metal Targets

- Min. 58ksi Yield Strength, 71 to 95ksi Ultimate Tensile Strength, and 20% Elongation
- Charpy V-notch Impacts of 20ft-lbs @ -20°F
- HSLA-65 Weld Metal Targets
 - Min. 65ksi Yield Strength, 20% Elongation
 - Charpy V-notch Impacts of 30 ft-lbs @ -20°F

3.2 Task 2: Welding Procedure Qualification

The welding procedures were qualified under the requirements of NAVSEA Technical Publication 248 using the highest heat input that each plate thickness would be subjected to in production for each type of joint design.

Target mechanical properties for each welding procedure are as follows:

• EH36 Weld Metal Targets

- Min. 58ksi Yield Strength Weld Metal, 71 to 95ksi Ultimate Tensile Strength (all weld metal and cross weld), and 20% Elongation (weld metal)
- Charpy V-notch Impacts of 17ft-lbs @ -4°F and -40°F
 - 5 samples tested, highest and lowest values disregarded, average 3 remaining values

• HSLA-65 Weld Metal Targets

- Min. 65ksi Yield Strength (all weld metal), 20% Elongation (all weld metal), 78-100 ksi Ultimate Tensile Strength (cross weld tensile)
- o Charpy V-notch Impacts of 30 ft-lbs @ -20°F
 - 5 samples tested, highest and lowest values disregarded, average 3 remaining values

4. **RESULTS**

4.1 Task 1: Welding Electrode Qualification

The objective of the welding electrode certification testing is to evaluate the properties of the deposited undiluted weld metal over a range of heat inputs (and resulting cooling rates).

The formulation of the welding electrode is provided in **Table 4.1**. The electrode is classified as AWS A5.23 ECM3, and the trade name is TriMark Metalloy M3S.

Table 4.1: Welding Electrode Formulation



Prior to sending the electrodes to BMT, the electrode manufacture Hobart/Trimark produced a series of test welds on flat plate in accordance with AWS A5.23 to determine the undiluted chemistry of the weld deposit using two fluxes, i.e., Hobart/TriMark HN-511 and Lincoln MIL-800H. The result of this analysis is shown in **Table 4.2**.

Table 4.2: Test Weld Analysis

		Compositions (%)															
	C	Mn	Si	s	Р	Ni	Cr	Mo	AI	В	Cu	Zr	Nb	Ti	V	N	0
ELECTRODE Formulation	0.02000	1.60000	0.45000	0.00200	0.00200	2.00000	0.05000	0.50000	0.00400	0.00400	0.03000	0.00800	0.01000	0.03000	0.00400		
299H-01-011 with Hobart flux	0.034	1.98	0.277	0.007	0.022	1.882	0.051	0.449	0.001	0.001	0.055	0.003	0.005	0.008	0.004		
299H-01-011 with Lincoln Mil 800H flux	0.045	1.413	0.21	0.009	0.015	2.044	0.044	0.507	0.001	0.0017	0.07	0.002	0.005	0.02	0.004		

In addition, Hobart conducted some preliminary testing of the electrode with TriMark HN-511 flux in accordance with AWS A5.23 to examine the resulting mechanical properties. The welding conditions used as well as the results of this testing is given as **Appendix A**. To summarize, the weld metal demonstrated the following:

- Yield Strength: 95.4 ksi
- Ultimate Tensile Strength: 104.2 ksi
- Elongation: 23.9%
- Charpy V-notch Impact @ -40°F: 93, 89, 71, 84, 70 ft-lbs
- Charpy V-notch Impact @ -76°F: 62, 61, 32, 52, 72 ft-lbs

Test plates for the electrode/flux qualification tests were made from 1-inch thick, 40-inch long HSLA-65 plate. The welds were manufactured using a single electrode with DCEP polarity. The 5/32" diameter Metalloy M3S electrode's lot number was N812342301611. The Lincoln MIL-800H flux used for all welding had a stock and lot number of ED020925 and 11471002, respectively.

Each of the welds fabricated were subjected to 100% visual inspection, as well as Magnetic Particle Testing (MPT) and Ultrasonic Testing (UT). The welding conditions as witnessed by ABS were as follows:

4.1.1 High Cooling Rate Test (Low Heat Input)

The conditions and tests used for the high cooling rate test weld, identified as **65-CT-LH**, are summarized below:

- 5/32" diameter Single Electrode DCEP
- 30° included angle, ¹/₂" root opening
- 30-40 kj/in heat input
 - o Amperage: 475A
 - o Voltage: 28V
 - Travel Speed: 20 ipm
 - Electrical Stick-out: 1-1/2"
 - Wire Feed Speed: 70 115 ipm
- Preheat and Interpass Temperature: 75-150°F
- Extract and test two (2) all weld metal tensile and five (5) weld metal Charpy V-notch impacts tested at -20°F

The test weld required 13 passes to fill the joint, two passes per fill layer and three cap passes, as shown in **Figure 4.1**. The lab records of the parameters as witnessed and signed by ABS are provided as **Appendix B**.



Figure 4.1: Macro, 65-CT-LH

4.1.2 Low Cooling Rate Test (High Heat Input)

The conditions and tests used for the low cooling rate test weld, identified as **65-CT-HH**, are summarized below:

- 5/32" diameter Single Electrode DCEP
- 30° included angle, $\frac{1}{2}$ " root opening
- >75 kJ/in heat input
 - o Amperage: 600A
 - o Voltage: 32V
 - Travel Speed: 15ipm
 - Electrical Stick-out: 1-1/2"
 - Wire Feed Speed: 120-180 ipm
- Preheat and Interpass Temperatures: 275-325°F
- Extract and test two (2) all weld metal tensiles and five (5) weld metal charpy V-notch impacts tested at -20F

The test weld required 6 passes to fill the joint as shown in **Figure 4.2**. The lab records pf the parameters as witnessed and signed by ABS are provided as **Appendix C**.



Figure 4.2: Macro, 65-CT-HH

Visual inspection as well as MPT and UT revealed no flaws within the weld metal. From each of the test plates fabricated, 2 all weld metal tensile specimens and 5 weld metal notched Charpy V-notch impact specimens were extracted and tested. The specimens were extracted as per **Figure 4.3**, at the T/2 location.



Figure 4.3: Location of Mechanical Test Specimens

The results of the tensile and impact testing are summarized in **Tables 4.3** and **4.4**, **respectively**, and the reports as signed and witnessed by ABS are given as **Appendix D**.

	Tensile Test Results												
I.D.	Elongation (%)	Dian	neter	Ar	ea	Yield	Load	Maximu	m Load	Y.	s.	U.T	ſ.S.
	(in 50 mm)	in.	(mm)	in. ²	(mm ²)	lbs.	(kN)	lbs.	(kN)	psi	(MPa)	psi	(MPa)
65-CT-HH T-1	6.1%	0.501	12.7	0.197	127.1	16,500	73	17,430	78	83,783	578	88,505	610
65-CT-HH T-2	15.1%	0.494	12.6	0.192	123.8	15,900	71	18,450	82	82,859	571	96,148	663
65-CT-LH T-1	25.4%	0.505	12.8	0.201	129.4	19,125	85	21,040	94	95,364	658	104,913	723
65-CT-LH T-2	24.7%	0.505	12.8	0.200	129.2	19,125	85	21,010	93	95,498	658	104,911	723

 Table 4.3: Tensile Test Results

				-
Procedure	Location	Specimen	Temperature	Absorbed Energy ft/lbs
65-СТ-НН	WM	1	-20°F	85
T/2		2		105
		3		105
		4		108
		5		108
			Average	106
65-CT-LH	WM	1	-20°F	68
T/2		2		100
		3		75
		4		78
		5		95
			Average	83

 Table 4.4: High and Low Cooling Rate Weld Metal Impact Test Results

The results show that the tensile, yield, and impact requirements are comfortably met over the entire heat input range, however the elongation on the high heat input welds were below minimum requirements. On the fracture surface of the high heat input tension specimens and throughout their gauge lengths, there appeared to be evidence of cracking. The surfaces were bright and had the characteristics of hydrogen embrittlement. None of this cracking was detected during NDT of the test plates and it is therefore believed the cracking occurred during the low strain rate tension testing. It is possible that a post weld aging treatment of the tension specimen would have released all traces of hydrogen in the specimen and thus enhanced the elongation properties achieved in the results. Regardless, the yield and ultimate tensile properties meet the minimum requirements.

In addition, diffusible hydrogen tests were conducted on the electrode flux combination using 75% of the highest amperage range used, i.e., 450A. The travel speed and voltage for each test specimen was held constant at 22ipm and 27V, respectively. Hydrogen analysis was conducted in accordance with AWS A4.3 using the under mercury method. The results of the hydrogen analysis in 4 specimens after being held at 45°C for 72 hrs were 2.2, 2.4, 2.4, and 2.5 ml/100g of weld metal deposited.

4.2 Task 2: Welding Procedure Qualification

Welding procedures were qualified in EH36 and HSLA-65 material using the Trimark Metalloy M3S and Lincoln MIL-800H flux combination. The mill test reports for these base materials are included as **Appendix E**.

The ABS signed lab work sheets along with welding procedure data sheets for each of the welds fabricated are provided as **Appendix F**.

The identification system used for each of the welding procedures was as follows:

1/2" Thickness

- 36-OSW-0.5 = EH36 Base Metal, One Sided Welded
- 36-DS-0.5 = EH36 Base Metal, Two Sided Weld, no backgouging
- 65-OSW-0.5 = HSLA-65 Base Metal, One Sided Weld
- 65-DS-0.5 = HSLA-65 Base Metal, Two Sided Weld, no backgouging

1" Thickness

- 36-OSW-1 = EH36 Base Metal, One Sided Weld
- 36-DS-1 = EH36 Base Metal, Two Sided Weld, no backgouging
- 65-OSW-1 = HSLA-65 Base Metal, One Sided Weld
- 65-DS-1 = HSLA-65 Base Metal, Two Sided Weld, no backgouging

All tandem SAW work was performed using Miller Summit Arc 1000 power sources and witnessed by ABS. Sample macrosections from $\frac{1}{2}$ " and 1" OSW and DS welds are shown in **Figures 4.4** to **4.7**.



Figure 4.4: Sample Macro, ¹/2" OS Weld Procedure



Figure 4.5: Sample Macro, ¹/2" DS Weld Procedure



Figure 4.6: Sample Macro, 1" OS Weld Procedure



Figure 4.7: Sample Macro, 1" DS Weld Procedure

The mechanical test matrix is described following in Sections 4.2.1 and 4.2.2.

4.2.1 HSLA-65 (1 inch thickness only):

Each plate welded was subjected to 100% Visual, MPT, and UT. The procedures qualified include high heat input single pass OSW onto FCB with variable balance AC tandem SAW. The test matrix included:

- Two (2) all weld metal tensiles
- Two (2) cross weld tensiles
- Four (4) side bends
- Five (5) weld metal cvn's at -20°F
- Five (5) HAZ cvn's at -20°F

4.2.2 EH36 (1/2" and 1 inch Thicknesses):

Each plate welded was subjected to 100% Visual, MPT, and UT. The procedures qualified include high heat input single pass OSW onto FCB with variable balance tandem SAW, and, two sided tandem SAW (with no backgouging).

1/2" Plates

- Two (2) Cross Weld Tensiles
- One (1) Macro / Micro / Hardness
- Two (2) Root Bends and Two (2) Face Bends for One Sided Welds
- Four (4) Side Bends for Two (2) Sided Welds
- Charpy V-notch Impact @ T/2 location *Ten (10) samples at each location (CL & FL) with Five (5) tested at -4°F and Five (5) at -40°F

1" Plates

- Two (2) Cross Weld Tensiles
- Two (2) All Weld Metal Tensile (centered at ¹/₄" below Side #1 surface), except EH36 One Sided Weld Procedure, only One (1) specimen required.
- One (1) Macro / Micro / Hardness
- Four (4) Side Bends
- Charpy V-notch Impact @ 1/16" from Side #1 Surface *Ten (10) samples at each location (CL & FL) with Five (5) tested at -4°F and Five (5) at -40°F

Weld metal chemical analysis samples were also extracted from each fractured all weld metal tensile specimens from the 1" thick test plates.

4.2.3 <u>Welding Procedure Testing Results</u>

The results of the visual and MPT revealed no surface flaws. The UT inspection reports are included as **Appendix G**.

The results of the mechanical testing are summarized below.

4.2.3.1 All Weld Metal Tension Test Results

Each all weld metal tension specimen was machined and tested in accordance with ASTM E8. The results are summarized following in **Table 4.5**, and the ABS witnessed signed test reports and stress strain curves are included as **Appendix H**.

	Tensile Test Results												
I.D.	Elongation (%)	Dian	neter	Ar	ea	Yield Load		Maximum Load		Y.S.		U.T.S.	
	(in 25 mm)	in.	(mm)	in. ²	(mm ²)	lbs.	(kN)	lbs.	(kN)	psi	(MPa)	psi	(MPa)
36-DS-1 T1	24.3	0.249	6.316	0.049	31.3	4,566	20,311	5,039	22,415	94,022	648	103,762	715
36-DS-1 T2	22.8	0.249	6.318	0.049	31.4	4,486	19,957	4,970	22,106	92,316	636	102,256	705
65-DS-1 T1	25.0	0.250	6.352	0.049	31.7	4,448	19,786	4,865	21,641	90,557	624	99,047	683
65-DS-1 T2	24.1	0.250	6.346	0.049	31.6	4,443	19,763	4,926	21,912	90,626	625	100,478	693
36-OSW-1	23.9	0.249	6.319	0.049	31.4	3,486	15,508	4,722	21,002	71,715	494	97,121	670
65-OSW-1 T1	29.2	0.250	6.338	0.049	31.5	3,691	16,418	4,864	21,636	75,477	520	99,464	686
65-OSW-1 T2	25.8	0.249	6.316	0.049	31.3	3,514	15,633	4,598	20,455	72,359	499	94,681	653

 Table 4.5: All Weld Metal Tension Test Results

4.2.3.2 Cross Weld Tension Test Results

Full thickness cross weld tension specimen were machined and tested in accordance with ASTM E8. The results are summarized below in **Table 4.6**, and the ABS witnessed signed test reports and stress strain curves are included as **Appendix I**.

Procedure	Specimen	Ultimate Tensile Strength	Failure Location
		(Psi)	
36-OSW-1/2	1	50,279	Weld*
50-05 W-1/2	2	42,257	Weld*
65-OSW-1/2	1	86,335	Weld
03-05 W-1/2	2	88,172	Base Metal
36-DS-1/2	1	79,936	Base Metal
30-D3-1/2	2	79,216	Base Metal
65 DC 1/2	1	87,842	Base Metal
65-DS-1/2	2	88,907	Base Metal
36-OSW-1	1	82,420	Base Metal
50-05 W-1	2	80,033	Base Metal
65-OSW-1	1	83,990	Base Metal
03-05 W-1	2	79,790	Weld
26 DC 1	1	81,504	Base Metal
36-DS-1	2	80,422	Base Metal
65 DS 1	1	84,962	Base Metal
65-DS-1	2	84,899	Base Metal

Table 4.6:	Cross Weld	Tension Tes	st Result Summary
-------------------	------------	-------------	-------------------

* Specimens extracted from run on and run off tab locations and failed due to solidifcation cracks in specimens.

4.2.3.3 Bend Test Results

Root, face and side bend tests were conducted in a bend test jig using a mandrel diameter of 1.5 inches. All of the test specimens were bent 180° using a pneumatic ram. Each of the specimens revealed no visible discontinuities to the surface that exceeded the maximum requirement of $1/8^{\circ}$. The surfaces of each series of bend tests are shown in **Figures 4.8** to **4.15**.



Figure 4.8: Face and Root Bend Tests, 36-OSW-1/2



Figure 4.9: Face and Root Bend Tests, 65-OSW-1/2



Figure 4.10: Side Bend Tests, 65-DS-1/2



Figure 4.11: Side Bend Tests, 36-DS-1/2



Figure 4.12: Side Bend Tests, 36-OSW-1



Figure 4.13: Side Bend Tests, 65-OSW-1



Figure 4.14: Side Bend Tests, 36-DS-1



Figure 4.15: Side Bend Tests, 65-DS-1

4.2.3.4 Charpy V-notch Impact Test Results

Full size impact specimens were machined and tested in accordance with ASTM E23. The requirement for the EH36 impact testing is an average of 17 ft-lbs at $-4^{\circ}F$ and $-40^{\circ}F$, and that only one sample of the averaged three specimens may be lower, but not lower than 70% of 17 ft-lbs (i.e. 11.9ft-lbs). The requirement for the HSLA-65 impact testing is an average of 30 ft-lbs at $-20^{\circ}F$. The results of the impact testing are summarized in **Tables 4.7** to **4.13**, and the witnessed signed test reports are included as **Appendix J**.

Procedure	Location	Specimen	Temperature	Absorbed Energy ft/lbs
36 OSW 1/2"	WM	1	-4°F	111
		2		111
		3		114
		4		116
		5		112
			Average	112
			-40°F	90
		7		85
		8		83
		9		73
		10		85
			Average	84
36 OSW 1/2"	HAZ	1	-4°F	19
		2		21
		3		24
		4		22
		5		24
			Average	22
		6	-40°F	18
		7		18
		8		13
		9		16
		10		14
			Average	16

Table 4.7: 36-OSW-1/2 Charpy V-notch Impact Test Results

Procedure	Location	Specimen	Temperature	Absorbed Energy ft/lbs
36 DS 1/2"	HAZ	1	-4°F	51
		2		50
		3		51
		4		60
		5		50
	-	1	Average	51
		6	-40°F	30
		7		47
		8		21
		9		23
		10		24
			Average	26
36 DS 1/2"	WM	1	-4°F	105
		2		113
		3		108
		4		117
		5		111
	-1	1	Average	114
		6	-40°F	89
		7		100
		8		100
		9		100
		10		78
			Average	96

Table 4.8: 36-DS-1/2 Charpy V-notch Impact Test Results

Procedure	Location	Specimen	Temperature	Absorbed Energy ft/lbs
65 DS ½"	HAZ	1	-20°F	28
		2		39
		3		47
		4		30
		5		65
			Average	38
	WM	1	-20°F	81
		2		83
		3		89
		4		89
		5		89
			Average	87
65 OSW ½"	HAZ	1	-20°F	43
		2		41
		3		69
		4		44
		5		77
			Average	51
	WM	1	-20°F	91
		2		107
		3		97
		4		91
		5		107
			Average	98

Table 4.9: 65-DS-1/2 Charpy V-notch Impact Test Results

Procedure	Location	Specimen	Temperature	Absorbed Energy ft/lbs
36 OSW 1"	HAZ	1	-4°F	28
		2		25
		3		30
			Average	28
		4	-40°F	26
		5		53
		6		19
			Average	33
36 OSW 1"	WM-1	1	-4°F	44
1/16" Below Cap		2		44
		3		30
			Average	39
		4	-40°F	32
		5		24
		6		35
			Average	30
36 OSW 1"	WM-2	1	-4°F	45
T/2		2		38
		3		42
			Average	42
		4	-40°F	31
		5		31
		6		25
			Average	29
36 OSW 1"	WM-3	1	-4°F	47
1/16" above root		2		43
		3		53
			Average	48
		4	-40°F	44
		5		47
		6		48
			Average	46

Table 4.10:	36-OSW-1	Charpy	V-notch	Impact	Test	Results
		Charpy	v noten	mpace	LOU	itestites

Procedure	Location	Specimen	Temperature	Absorbed Energy ft/lbs
36 DS 1"	WM	1	-4°F	105
		2		111
		3		109
		4		118
		5		100
			Average	108
	HAZ	1	-4°F	169
		2		125
		3		77
		4		68
		5		48
			Average	90

 Table 4.11: 36-DS-1 Charpy V-notch Impact Test Results

Table 4.12:	65-DS-1	Charpy	V-notch	Impact	Test Results
--------------------	---------	--------	---------	--------	---------------------

Procedure	Location	Specimen	Temperature	Absorbed Energy ft/lbs
65 DS 1"	WM	1	-20°F	142
		2		134
		3		125
		4		137
		5		130
			Average	134
	HAZ	1	-20°F	74
		2		92
		3		38
		4		92
		5		70
	·	•	Average	79

	-		-	
Procedure	Location	Specimen	Temperature	Absorbed Energy
				ft/lbs
65 OSW 1"	WM	1	-20°F	67
		2		78
		3		70
		4		65
		5		82
			Average	72
	HAZ	1	-20°F	20
		2		22
		3		13
		4		43
		5		32
			Average	25

Table 4.13: 65-OSW-1 Charpy V-notch Impact Test Results

4.2.3.5 Hardness Test Results

Hardness measurements were conducted on each of the welding procedures at the subsurface and T/2 locations, along with sample weld metal hardnesses along the weld centreline. Specimens were prepared to a 0.5 micron finish and tested with a 5kg load. The results are summarized in **Appendix K**.

4.2.3.6 Weld Metal Chemical Analysis Results

Samples were extracted form the gauge length of the fractured tension specimens. This method gives a correlation between the chemical analysis of the undiluted weld metal and the resulting tensile properties. The results are provided as **Appendix L**.

5. SUMMARY

A welding electrode formulation was manufactured by Hobart/Trimark as trade name Metalloy M3S under classification AWS A5.23 ECM3. The electrode was subjected to high and low cooling rate tests using Lincoln MIL-800H flux. Mechanical test specimens were extracted to determine all weld metal tension and impact properties under the two cooling rate conditions. The results show that the yield strength, ultimate tensile strength, and impact properties comfortably meet minimum requirements. The elongation of the high heat input weld however did not meet the requirements likely as the result of hydrogen embrittlement.

The electrode flux combination was then used to qualify welding procedures in EH36 and HSLA-65 steels of 0.5 and 1.0 inch thickness. The procedures consisted of single pass tandem one sided welding onto Kobelco backing flux as well as tandem two sided welding (one pass per side) without backgouging. The welds were subjected to cross weld and all weld metal tensile testing, weld metal and HAZ impact testing, and bend testing. All results met the minimum requirements for ultimate tensile and yield strength, impact toughness, and ductility. The 1.0 inch thick welds were further examined for hardness and all weld metal chemical analysis, and the results are reported.

All welding of test plates and testing of specimens was witnessed by ABS. A copy of ABS's Statement of Fact is included as **Appendix M**.

APPENDIX A

HOBART PRELIMINARY TEST RESULTS

	Hob	art Bro	others Fille	r Met	als T	esting Rej	oort	
Product: METALLOY EM13K-S			I	Item : S280450			Size: 5/32	
Specification	n: A5.23			Class	3:			
Specimen N	lo: PA7901		Control No: 0)299H-01-0	011	Teste	d No:	
Plate:	Materia	al: BUTTERE	D	Length: 12		Thic	kness: 1	
	Included Angl	e: 30		pening: .5		Po	osition: 1G	
Welding Pa	ramotore							
Amps:		Volts: 29	WES	(IPM): 63		Travel Sr	beed (IPM): 15	
Gas Ty		VOIG. 20		Current: DC	FP		trical Stickout	
PreHea		Interpass		ers: 6		s Sequence: 1,2,2		(11). 1.20
Welded		,	ate Weided: 5/22/20			s Sequence. 1,2,2		asses: 12
			ale worded. Grebes					
Radiograph	h: Spec: A5	.23			Confo	rms	By: jbli	
Fillets:	Flat: None	V	ertical: None	Ov	erhead: N	lone	Horizontal: N	lone
Tensile:	1 Type: .5	05		PWHT:	As Welde	d		
	UTS(PS	I): 104200	YS(PSI): 9	95400		Elong(%): 23.9	RA(%): 68.8
Bend Tests	:							
Impacts:	Туре		PWHT		Temp ((C) Temp (F)	Ft. Lbs.	Joules
1 1	Charpy-V	-Notch	As Welded		-40	-40	93	126
1 2	Charpy-V	-Notch	As Welded		-40	-40	89	121
1 3	Charpy-V	-Notch	As Welded		-40	-40	71	96
1 4	Charpy-V	-Notch	As Welded		-40	-40	84	114
1 5	Charpy-V	-Notch	As Welded		-40	-40	70	95
2 1	Charpy-V	-Notch	As Welded		-60	-76	62	84
22	Charpy-V	-Notch	As Welded		-60	-76	61	83
2 3	Charpy-V	-Notch	As Welded		-60	-76	32	43
2 4	Charpy-V	-Notch	As Welded		-60	-76	52	71
25	Charpy-V	-Notch	As Welded		-60	-76	72	98
Chemistry:	Specimen No	: PA7901	Amps: 500	Volts:	29	WFS: 63	Item No: S2	80450
Gas Typ	e: HN-511		Current: D	CERWelded	d By:	SUMMEKE	Weld Date	5/22/2008
C:	0.025 Mn	: 1.901	P: 0.014	S:	0.009	Si: 0.379	Cu:	0.056
Cr:	0.059 V	: 0.005	Ni: 2.067	Mo:	0.463	AI: 0.001	Ti:	0.018
Nb:	0.005 Co	0.0060	B: 0.00192	W:	0.005	Sn: 0.00900		
Zr:	0.00300		As: 0.00353					

APPENDIX B

WELDING ELECTRODE LOW HEAT INPUT CERTIFICATION LAB RECORDS
182A-6	s Base N			Ę	1
		X	2" root opening		
		- P	REL	, [
		- 1	Yy" ESD		
Pars	A	V	WFS	TS	INT TEMP
(#)	•		(IPM)	(IRM)	(°F)
1	475	28	80	20	85 (Ro
2	(i	بر	80	20	T T
3	k	٩.	il -	د(
Ý	"		14	۲.	
в	د.	۲,	72	. t.	
6	L.	٢,	8z	(.	
7	÷(i,	73	Ce .	
8	<u>(</u> '	5	75	۲.	
9	٤ '	4	90-107	٢,	
10	, '	· •2	63-100	(,	
U	(*	٩.	68-96	L,	
12	(ب	L.	80-100	(.	
(3	<i>t</i> *	•	185-112	ţ	· · · · · · · · · · · · · · · · · · ·
				· · · · · · · · · · · · · · · · · · ·	

-

9 July 2000

APPENDIX C

WELDING ELECTRODE HIGH HEAT INPUT CERTIFICATION LAB RECORDS

Consumable Certificeution High Heart Input HSLA- 65 Base Motel - 1" Thirdeness - 30° mil Ų 7. - 1/2" root opening DEEP - 1/4" ESD Pass A V WFS INT TEMP (°F) (ipm) (pn) BF PH ¥ y the defail 9 July 2008

APPENDIX D

WELDING ELECTRODE CERTIFICATION TEST RESULTS

	BMT Flee	et Tech	nolog	y	Weld	ling E	lectro	de Cer	tificat	ion Re	port	For	m 600-007 2-040628
Client's Nam	ne							Applicable	Standard:		(CSA W48-0	1
Date:					18-Á	ug-08		Engineer:				Alex Jodoin	
Contract Nu	mber:				61	34		Witnessed	By:				
				_									
		1	WELDI	NG ELI	ECTRO	DE CE	RTIFIC	CATION	REPO	RT			
					Tens	ile Test	Results	6					
1.D.	Elongation (%)	Dian	neter	Ar	ea	Yield	Load	Maximu	m Load	Y.	S.	U.T	.s.
	(in 50 mm)	in.	(mm)	in.2	(mm ²)	lbs.	(kN)	lbs.	(kN)	psi	(MPa)	psi	(MPa)
65-CT-HH T-1	6.1%	0.501	12.7	0.197	127.1	16,500	73	17,430	78	83,783	578	88,505	610
65-CT-HH T-2	15.1%	0.494	12.6	0.192	123.8	15,900	71	18,450	82	82,859	571	96,148	663
65-CT-LH T-1	25.4%	0.505	12.8	0.201	129.4	19,125	85	21,040	94	95,364	658	104,913	723
65-CT-LH T-2	24.7%	0.505	12.8	0.200	129.2	19,125	85	21,010	93	95,498	658	104,911	723

29 Aug 3004

				1
	et Technology	Impact	Test Report	Form F600-011 3-040914
CONTRACT NO .:				
TECH:				
SPECIMEN SIZE: DATE:				
Set at Zero			De cirted 19 Ang DUN	
SPECIMEN No.	TEMP.	FT. LBS	LAT. EXP	%SHEAR
65-CT-HH				
l Ì	-20°F	85		
/2		105		
2		105		
13		103		
5		108		
65-CT-LH				
1	-20°F	68		
2		100		
3		75		
4		78		
5		95		
L				

F600-011 Impact Test Report

APPENDIX E

MILL TEST REPORTS

ISG PLATE INC. TEST CERTIFICAT SHIP TO LS USA PLATES&SHAPES NE LP PAGE NO MILI NGHORNE PA 19047 06 SOLD TO: METALS USA PLATES6SHAPES NE LP INC SEND TO: 01 - 0INC 50 CABOT BOULEVARD EAST LANGHORNE PA 19047 PLATE DIMENSIONS / DESCRIPTION TOTAL OTY PIECE WEIGHT GAUGE WIDTH LENGTH DESCRIPTION 1 12.7MM 96" 2438.4MM 360" 9144MM RECTANGLE RECTANGLE 4901# 2223KG CUSTOMER INFORMATION CUSTOMER PO: PHI-7300 SPECIFICATION (S) THIS MATERIAL HAS BEEN MANUFACTURED AND TESTED IN ACCORDANCE WITH PURCHASE ORDER REQUIREMENTS AND SPECIFICATION $({\bf S})$. ASTM A945 YR 05 GR 65 SPEC. MODIFIED FOR GAUGE AND CHROME MATERIAL FRODUCED UNDER A CERTIFIED QUALITY MGMT SYSTEM COMPLYING WITH ISO 9001 ABS-QE CERT. NO. 30130 CHEMICAL COMPOSITION NI 36 C MN P S CU .10 1.41 .011 .003 .26 SI 22 CR 15 MELT:U7686 MO .07 V TI AL CB N .064 .011 .013 .022 .0066 MELT:U7686 MANUFACTURE FINELINE - VACUUM DEGASSED - FINE GRAIN PRACTICE

WE HEREBY CERTIFY THE ABOVE INFORMATION IS CORRECT:

QUALITY ASSURANCE LABORATORY COATESVILLE, PA 19320

TEST REPORTING ELINORE ZAPLITNY

BMT FLEET TECH. LTD. PO# VERBAL-DARREN WO# 167141

Noted as Part of ABS report# TO1022213

9. 2004 1 Dare Dare Dare 06/29/2004		ft/lbs) () (c) }	Supervision and Supervision
811627 Jun 2 м окоек но 1.68614 сизтокея опоек но 5.039360-С ТК 5.039360-С ТК 1.06/РЕ0. NO. 7-АКВ 5.039360-С ТК 1.06/РЕ0. NO. 811627 САРВЕВ В11627 САРВЕВ САЛИЦСКОО NOP	CRLE8587 CRLE8587 INPACTS TEST THE APPLICABLE BUREAU OF SAIPPING		THE USA.
) 240-5268 BUILDING RATIONAL STEEL & SHIPBUILDING E 2798 RANDCR DRIVE, PO BOX 85279 ATTN: DAVE POWERS 2798 RANDCR DRIVE, PO BOX 85279 MAIL STOP 17 SAN DIEGO. CA 92113 SAN DIEGO. CA 92113 OMEETHE SPECIFICATIONS AND PUNCHASE ONDER REQUINEMENTS GRADE EH36 FRIORITY RATING DO-A3.	% RA MACHESS % RA MACHESS FACTORED TO E ANTERICAN	CAL ANA WSIS	D IN THE USA. ALL OTHER HEATS WERE
OREGON STEEL MILLS REPORT UF CHEMULALITIOUAL STEL MILLS PO. BOX 2760, Ponland, Oregon 97208 (503) 240-5288 RANTIONAL STEL & SHIPBULLDING PO. BOX 2760, Ponland, Oregon 97208 (503) 240-5288 RANTIONAL STEL & SHIPBULLDING ATTN: ACCOUNTS PAYABLE ATTN: DAVE POWERS SAN DIEGO, CA 92186-5278 ATTN: DAVE POWERS P. Dave Powers P. Dave POWERS Mall STRUCTURED, LEGTED AND FOUND TO MEETTHE SPECIFICATIONS AND PURCHASE ONDER REQUIREMENTS Den MALETY PLATE P. Dave POWERS	THE MATERLI BD IN ACCORD	E SUBSTITUTION M00159 24 E BUBSTITUTION M00159 224 PLATES WERE NORMALIZED AT 168 70 LBS TOTALS M00159 224 70 LBS TOTALS	HEATNO. C Mn P S SI CU N V CB M00159 .18 1.36 .012 .002 .30 <.02 <.02 .005 .002 HEATS INDICATED WITH (+) WERE MEITED & MANUFACTURED IN HEATS INDICATED WITH (+) WERE MEITED & MANUFACTURED IN

				ATE SHOP	EPORT OF T	1 CAR C	A VERICLE ND						
03-20082			Y	12-14		L.7	ANDSTAR	RANG			2211 PZ		2
NATION	AL STEEL	& SH1	PBUI	LDING	CO	\$	NATION	IAL S	TEEL &	SHIPBU	ITDING	20	
PO BOX	85278					1			HARBOR CA 921				
SAN DI	EGO CA	92186-	5278			Ť	SAN DI	LEGO (CA JEI				
						0							
	1				WOTH		LENCE	D1	The starting w	YELD POINT	STRENGTH	2.0%0	RED
SERIAL PU NUMBER N	C MARSER	12	M		MM		MM		KILO	MPA	MPA	MM	8 8
UALITY S	ABS GR	EH36 F	KLD F	INE GF	RAIN 1	PRAC	REV	. A.					
DRIGO	2006.0	1H-V λ€	573 F	REO (I	P) L 3	25/1	8						
	FTLBS A				ORMA	LIZE	D&			CI	1784	319	}
	COOLED	IN STI	ILL A	IR d DVD:	CONKE	n on	BELOW P	LATE	(S)				
	NO WELL MFST T-	NET CO	IR WA	OT MES	ST MI	LLS	ERIAL# L	ENGT	H				
MFST -	PLUS 1	MINUS	0 LI	FT MA	K 10	TON	UNLDG OH	H-CHA	IN				
CO# MILEA	SLING 194106-C	GH 816	6-198	1A									
DIAMEC I	JEAT TREZ	ATED WI	гтн т	EST SI	PECIM	ENS	ATTACHED	э.					
OUTSIDE	INSPECTI	ION BY	AMER	ICAN H	BUREA	U OF	SHIPPIN	ſG	1010	378	51	9203 2	7
032644	821700	0670 3	1 13		140		12727 38 MIN	NT.	1818	145	.7	5.30	Iks
VEELWAR	r REF#:00	13 82-1		1650	0 1120	r -	20 0110		4009	54,	gzyks		
MSS)MFS	L R.66#;00	- 02-1											
032870	823V61	1970 3	1 13	. 0	140	0	12727		,1818	413		0203 2	
				165	0 DEG	F =	44 MIN	N	4009 6	53	- 79,	300	KS /2
M55)MFS1	r ref#:00	3 82-0	85969						/ -	59	900ks		
D. OUENCH TEMPE	RATURE				T-TEMPER	TRVPERA	ATURE		N-NO	RMALIZETEM	PERAGUNE		
SOURICH TEMPE	CERTIN	Y THAT	THE	MATER	TAT. D	ESCR	IBED HER	REIN	HAS BEE	N MADE	BY TH	E	
E HEREB	N HRB P	LT .	TO TH	E APP	IAL D LICAB	ESCR LE S	IBED HER PECIFICA	ATION REMEN	HAS BEE BY AN TS OF I	N MADE APPROV	E BY TH	CESS	
E HEREB	N HRB P	LT .	TO TH	E APP	IAL D LICAB	ESCR LE S	IBED HER PECIFICA	ATION REMEN	HAS BEE BY AN TS OF I	N MADE APPROV	E BY TH	CESS	
E HEREBI HITTAL BI ND HAS I	CERTIF	LT . TED IN NG RUL	TO TH ACCO ES FO	RDANC	IAL D LICAB	ESCR LE S	IBED HER PECIFICA	ATION REMEN	HAS BEE BY AN TS OF I	N MADE APPROV	E BY TH	CESS	
E HEREB	Y CERTIFY RN HRB PI BEEN TES' F SHIPPII TION OF '	LT , TED IN NG RUL THE SU	TO TE ACCO ES FO RVEYO	E APP RDANC R THE RS.	IAL D LICAB E WIT INSP	ESCR LE S H TH RCTI	IBED HEF PECIFICA E REQUIR ON AND T	ATION REMEN TESTI	HAS BEE BY AN TS OF I NG OF M	N MADE APPROV HE AME ATERIA	E BY TH VED PRO SRICAN ALS TO	THE	IM
E HEREB	Y CERTIFY RN HRB P BEEN TES F SHIPPI	LT . TED IN NG RUL	TO TH ACCO ES FO	RDANC RDANC R THE RS.	IAL D LICAB E WIT INSP	ESCR LE S H TH RCTI	IBED HER PECIFICA E REQUIR ON AND T	EMEN EMEN EMERSO	HAS BEE BY AN TS OF I NG OF M OULES	N MADE APPROV HE AME ATERIA	BY TH VED PRO RICAN ALS TO	THE	
E HEREB) UITTAL BI ND HAS I UUREAU O ATISFAC	Y CERTIFY RN HRB PI BEEN TES' F SHIPPII TION OF	LT . TED IN NG RUL THE SU	TO TE ACCO ES FO RVEYO	E APP RDANC R THE R5. HCM MM	IAL D LICAB E WIT INSP	ESCR LE S H TH BCTI	IBED HER PECIFICA E REQUIR ON AND T	ATION REMEN TESTI	HAS BEE BY AN TS OF I NG OF M OULES	N MADE APPROV HE AME ATERIA	BY TH VED PRO RRICAN ALS TO	THE	IM
E HEREB) IITTAL BI ND HAS I UREAU OI ATISFAC SPRIAL RUWREA 032644	Y CERTIFY RN HRB P) BEEN TES' F SHIPPI TION OF NUMER	LT . TED IN NG RUL THE SU HARD 670	TO TE ACCO ES FO RVEYO	E APP RDANC R THE R5. HCM MM	IAL D LICAB E WIT INSP	ESCR LE S H TH BCTI	IBED HER PECIFICA E REQUIR ON AND T	ATION REMEN TESTI	HAS BEE BY AN TS OF I NG OF M OULES	N MADE APPROV HE AME ATERIA	BY TH VED PRO RICAN ALS TO	THE	
E HEREB) IITTAL BI ND HAS I UREAU OI ATISFAC SPRIAL RUWREA 032644	Y CERTIFY RN HRB P) BEEN TES' F SHIPPI TION OF NUMER 821V00	LT . TED IN NG RUL THE SU HARD 670	TO TE ACCO ES FO RVEYO	E APP RDANC R THE R5. HCM MM	IAL D LICAB E WIT INSP	ESCR LE S H TH BCTI	IBED HER PECIFICA E REQUIR ON AND T	ATION REMEN TESTI	HAS BEE BY AN TS OF I NG OF M OULES	N MADE APPROV HE AME ATERIA	BY TH VED PRO RRICAN ALS TO	THE	
E HEREB) IITTAL BI ND HAS I UREAU OI ATISFAC SPRIAL RUWREA 032644	Y CERTIFY RN HRB P) BEEN TES' F SHIPPI TION OF NUMER 821V00	LT . TED IN NG RUL THE SU HARD 670	TO TE ACCO ES FO RVEYO	E APP RDANC R THE R5. HCM MM	IAL D LICAB E WIT INSP	ESCR LE S H TH BCTI	IBED HER PECIFICA E REQUIR ON AND T	ATION REMEN TESTI 384 (209), 155	HAS BEE BY AN TS OF T NG OF M OULES 2 3 391 399 (290) (239 214 251	N MADE APPROV HE AME ATERIA	BY TH VED PRO RRICAN ALS TO	THE	
E HEREB) IITTAL BI ND HAS I UREAU OI ATISFAC SPRIAL RUWREA 032644	Y CERTIFY RN HRB P) BEEN TES' F SHIPPI TION OF NUMER 821V00	LT . TED IN NG RUL THE SU HARD 670	TO TE ACCO ES FO RVEYO	E APP RDANC R THE R5. HCM MM	IAL D LICAB E WIT INSP	ESCR LE S H TH BCTI	IBED HER PECIFICA E REQUIR ON AND T	ATION REMEN TESTI 384 (209), 155	HAS BEE BY AN TS OF I NG OF M OULES	N MADE APPROV HE AME ATERIA	BY TH VED PRO RRICAN ALS TO	THE	
E HEREB) IITTAL BI ND HAS I UREAU OI ATISFAC SPRIAL RUWREA 032644	Y CERTIFY RN HRB P) BEEN TES' F SHIPPI TION OF NUMER 821V00	LT . TED IN NG RUL THE SU HARD 670	TO TE ACCO ES FO RVEYO	E APP RDANC R THE R5. HCM MM	IAL D LICAB E WIT INSP 635 na 3.0 V 3.0 V	ESCR LE S H TH BCTI E SUL FUL	IBED HER PECIFICA E REQUIR ON AND T C C L L -40	ATION REMEN TESTI 384 (209), 155	HAS BEE BY AN TS OF T NG OF M OULES 2 3 391 399 (290) (239 214 251	N MADE APPROV HE AME ATERIA	ANN J	THE	2 State
TE HEREBI IITTAL BI ND HAS I UREAU OI ATISFAC	Y CERTIF' RN HRB P) BEEN TES' F SHIPPI TION OF HEAT NUMES 821V00 823V61	LT . TED IN NG RUL THE SU HARD 670	TO TE ACCO ES FO RVEYO	E APP RDANC R THE R5. HCM MM	IAL D LICAB E WIT INSP 635 na 3.0 V 3.0 V	ESCR LE S H TH BCTI E SUL FUL	IBED HER PECIFICA E REQUIR ON AND T	ATION REMEN TESTI 384 (209), 155	HAS BEE BY AN TS OF T NG OF M OULES 2 3 391 399 (290) (239 214 251	N MADE APPROV HE AME ATERIA	BY TH VED PRO RRICAN ALS TO	THE	
E HEREBI IITTAL BI ND HAS I UREAU O ATISFAC STRIAL NUMBER 032644 2032670	Y CERTIF' RN HRB P) BEEN TES' F SHIPPI TION OF ' NUMBER B21V00 B23V61	LT . TED IN NG RUL THE SU HARO 570 970	TO TE ACCO ES FO RVEYO	E APP RDANC R THE R5. MM 1 1 S	IAL D LICAB E WIT INSP 635 no 3.0 V 3.0 V	ESCR LE S H TH BCTI E SIZE FUL FUL	IBED HER PECIFICA E REQUIR ON AND T C C L L -40 ARACYES C 45	ATION REMEN TESTI 384 (209), 155 Avg.	HAS BEE BY AN TS OF I NG OF M OULES 2391 399 (290) (339 214 251 206.7	N MADE APPROV HE AMP ATERIA	J.M. S	THE THE CELLY CELLY	T COLAD
TE HEREBI IITTAL BI ND HAS I NUREAU O STRIAL NUREA NO 22644 NO 32670 IEAT NL/MER	Y CERTIF' RN HRB P) BEEN TES' F SHIPPI TION OF HEAT NUMES 821V00 823V61	LT	TO TE ACCO ES FO RVEYO	E APP RDANC R THE R5. MM 1 1 S	IAL D LICAB E WIT INSP 635 no 3.0 V 3.0 V	ESCR LE S H TH BCTI E SIZE FUL FUL	IBED HER PECIFICA E REQUIR ON AND T C C L L -40 ARACYES C 45	ATION REMEN TESTI 384 (209), 155 Avg.	HAS BEE BY AN TS OF I NG OF M OULES 2391 399 (290) (339 214 251 206.7	N MADE APPROV HE AMP ATERIA	J.M. S	THE THE CELLY CELLY	T COLAD
TE HEREBI II TTAL BI II TTAL	Y CERTIF' RN HRB P) BEEN TES' F SHIPPI TION OF B23V61 823V61 6 .12 1. IIW PC 29 2	LT TED IN NG RULL THE SU HARO 670 970 	TO TH ACCC ES FC RVEYC CEND	E APP RDANC R THE R5. MM 1 1 5 5 94.29	IAL D LICAB E WIT INSP 3.0 V 3.0 V 3.0 V	ESCR LE S H TH BCTI FUL FUL FUL	IBED HER PECIFICA E REQUIR ON AND T C L L -40 AMALYES C MSA	ATION REMEN TESTI 384 (209) 155 Ave, T 5.001	HAS BEE BY AN TS OF I NG OF M 00LES 2391 399 290/239 214 251 206.7 1	N MADE APPROV HE AMP ATERIA SHO SHO NO NO NO NO NO NO NO NO NO NO NO NO NO	BY THE PRO	THE ALLY CLLY	T COLAD
TE HEREBI II TTAL BI II TTAL	Y CERTIF' RN HRB PI BEEN TES' F SHIPPI TION OF B21V00 823V61 0 .12 1. IIW PC .39 .2 0 .13 1.	LT , TED IN NG RUL THE SU HARD 570 970 1 1 38 .01	TO TH ACCC ES FC RVEYC CEND	E APP RDANC R THE R5. MM 1 1 5 5 94.29	IAL D LICAB E WIT INSP 3.0 V 3.0 V 3.0 V	ESCR LE S H TH BCTI FUL FUL FUL	IBED HER PECIFICA E REQUIR ON AND T C L L -40 AMALYES C MSA	ATION REMEN TESTI 384 (209) 155 Ave, T 5.001	HAS BEE BY AN TS OF I NG OF M 00LES 2391 399 290/239 214 251 206.7 1	N MADE APPROV HE AMP ATERIA SHO SHO NO NO NO NO NO NO NO NO NO NO NO NO NO	BY THE PRO	THE ALLY CLLY	T COLAD
E HEREBI IITTAL BI ND HAS I UREAU OU ATISFAC NOTEA NOT	Y CERTIF' RN HRB P) BEEN TES' F SHIPPI TION OF 821V00 823V61 823V61 0 .12 1. IIW PC 0 .13 1. IIW PC	LT , TED IN TED IN NG RULL THE SU 440 570 970 570 570 570 570 570 570 570 5	TO TH ACCC ES FC RVEYC CEND	E APP RDANC R THE R5. MM 1 1 5 5 94.29	IAL D LICAB E WIT INSP 3.0 V 3.0 V 3.0 V	ESCR LE S H TH BCTI FUL FUL FUL	IBED HER PECIFICA E REQUIR ON AND T C L L -40 AMALYES C MSA	ATION REMEN TESTI 384 (209) 155 Ave, T 5.001	HAS BEE BY AN TS OF I NG OF M 00LES 2391 399 290/239 214 251 206.7 1	N MADE APPROV HE AMP ATERIA SHO SHO NO NO NO NO NO NO NO NO NO NO NO NO NO	BY THE PRO	THE ALLY CLLY	T COLAD
TE HEREBI II TTAL BI II TTAL	Y CERTIF' RN HRB PI BEEN TES' F SHIPPI TION OF B21V00 823V61 0 .12 1. IIW PC .39 .2 0 .13 1.	LT , TED IN TED IN NG RULL THE SU 440 570 970 570 570 570 570 570 570 570 5	TO TH ACCC ES FC RVEYC CEND	E APP RDANC R THE R5. MM 1 1 5 5 94.29	IAL D LICAB E WIT INSP 3.0 V 3.0 V 3.0 V	ESCR LE S H TH BCTI FUL FUL FUL	IBED HER PECIFICA E REQUIR ON AND T C L L -40 AMALYES C MSA	ATION REMEN TESTI 384 (209) 155 Ave, T 5.001	HAS BEE BY AN TS OF I NG OF M 00LES 2391 399 290/239 214 251 206.7 1	N MADE APPROV HE AMP ATERIA SHO SHO NO NO NO NO NO NO NO NO NO NO NO NO NO	BY THE PRO	THE ALLY CLLY	T COLAD
VE HEREBI IITTAL BI ND HAS I AUREAU O SATISFAC STRIAL NUMBER SO32644	Y CERTIF' RN HRB P) BEEN TES' F SHIPPI TION OF 821V00 823V61 823V61 0.12 1. IIW PC .39 .2 0.13 1. IIW PC .40 .2	LT . TED IN TED IN NG RULL THE SU 4100 41 .01 1 38 .01 2	TO TH ACCC ES FC RVEYC ACHO ACCC FC RVEYC RVEYC FC RVE FC FC RVE FC RVE FC FC FC FC FC FC FC FC FC FC FC FC FC	E APP RDANC R THE R5. MM 1 1 3 3 3 3 3 3	IAL D LICAB E WIT INSP 3.0 V 3.0 V 3.0 V 5.022	ESCR LE S H TH RCTI PUL PUL N H . 01	IBED HER PECIFICA E REQUIR ON AND T E REQUIR C REST C RE	ATION REMEN TESTI 384 (209) 155 Avg. 155 Avg. 155 6.001	HAS BEE BY AN TS OF I NG OF M OULES 2391 399 290) (239 219 251 206.7 1. 4 .003.03	N MADE APPROV HE AMP ATERIA	BY THE PRO	THE ALLY CLLY	T COLAD
PE HEREBI II TTAL BI II TTAL BI ND HAS I UREAU OI STRIAL NUMBER SO32644 SO32644 SO32644 SO32644 SO32644 SO32644 SO32647 SO3267 SO326	Y CERTIF' RN HRB P) BEEN TES' F SHIPPI TION OF B23V61 B23V61 B23V61 C M 0 .12 1. IIW PC .39 .20 .13 1. IIW PC .40 .2	LT , TED IN TED IN NG RULL THE SU HARO 670 970 70 70 70 70 70 70 70 70 70	TO TH ACCC ES FC RVEYC (2000 2000 7 . 00 7 . 00	E APP RDANC R THE R5. NHC9 MM 1 1 5 1 3 3 3 3 3	IAL D LICAB E WIT INSP 3.0 V 3.0 V 3.0 V 1.015	ESCR LE S H TH RCTI	IBED HER PECIFICA E REQUIS ON AND T C C L L -40 ARALYSS C MS . 10.056	ATION REMEN TESTI 384 (209), 155 Avg, 7 1 v 1 6.001	HAS BEE BY AN TS OF I NG OF M OULES 391 399 290/ 339 214 251 206.7 1. A .003.03	N MADE APPROV HE AME ATERIA OFISIOACT	BY THE PRO	THE ALLY CLLY CLLY A 005 009	NO AD GRAN
TE HEREBI IIITTAL BI IIITTAL BI IND HAS IVREAU OI STRIAL P HUMEAU OI STRIAL P HUMEA OI STRIAL P HEAT P HEAT P HEAT P HEAT P HUMEA P HUMEA P HUMEA P HUMEA P HUMEA P <	Y CERTIF' RN HRB P) BEEN TES' F SHIPPI TION OF B23V61 823V61 823V61 0 .12 1. IIW PC .39 .2 0 .13 1. IIW PC .40 .2 Second State Alternation	LT , TED IN TED IN NG RULL THE SU HARO 670 970 70 70 70 70 70 70 70 70 70	TO TH ACCC ES FC RVEYC (2000 2000 7 . 00 7 . 00	E APP RDANC R THE R5. NHC9 MM 1 1 5 1 3 3 3 3 3	IAL D LICAB E WIT INSP 3.0 V 3.0 V 3.0 V 1.015	ESCR LE S H TH RCTI PUL FUL N 1 . 01	IBED HER PECIFICA E REQUIR ON AND T E REQUIR ON AND T E REAT C C L L -40 ARACYDE C L L -40 ARACYDE C . 10.050 . 11.050	ATION REMEN TESTI 384 (209) 155 Avg. 155 Avg. 155 6.001	HAS BEE BY AN TS OF I NG OF M OULES 391 399 290/ 339 214 251 206.7 1. A .003.03	N MADE APPROV HE AMP ATERIA SHE SHE SHE SHE SHE SHE SHE SHE SHE SHE	BY THE PROPROVER ICAN ALS TO J.M. N J.M. N C. N C. D C. D C. D C. D C. D C. D C. D C. D	THE ALLY CLLY	NO AD GRAN
VE HEREBI IITTAL BI IITTAL BI	Y CERTIF' RN HRB P) BEEN TES' F SHIPPI TION OF B23V61 823V61 823V61 0 .12 1. IIW PC .39 .2 0 .13 1. IIW PC .40 .2 Second State Alternation	LT , TED IN TED IN NG RULL THE SU HARO 670 970 70 70 70 70 70 70 70 70 70	TO TH ACCC ES FC RVEYC (2000 2000 7 . 00 7 . 00	E APP RDANC R THE R5. NHC9 MM 1 1 5 1 3 3 3 3 3	IAL D LICAB E WIT INSP 3.0 V 3.0 V 3.0 V 1.015	ESCR LE S H TH RCTI PUL FUL N 1 . 01	IBED HER PECIFICA E REQUIS ON AND T C C L L -40 ARALYSS C MS . 10.056	ATION REMEN TESTI 384 (209) 155 Avg. 155 Avg. 155 6.001	HAS BEE BY AN TS OF I NG OF M OULES 391 399 290/ 339 214 251 206.7 1. A .003.03	N MADE APPROV HE AME ATERIA OFFICIAL BOUNDACT	BY THE PROPROVER ICAN ALS TO J.M. N J.M. N C. N C. D C. D C. D C. D C. D C. D C. D C. D	THE ALLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELSS	NO AD GRAN
TE HEREBI IIITTAL BI IIITTAL BI IND HAS IVREAU OI STRIAL P HUMEAU OI STRIAL P HUMEA OI STRIAL P HEAT P HEAT P HEAT P HEAT P HUMEA P HUMEA P HUMEA P HUMEA P HUMEA P <	Y CERTIF' RN HRB P) BEEN TES' F SHIPPI TION OF B23V61 823V61 823V61 0 .12 1. IIW PC .39 .2 0 .13 1. IIW PC .40 .2 Second State Alternation	LT , TED IN TED IN NG RULL THE SU HARO 670 970 70 70 70 70 70 70 70 70 70	TO TH ACCC ES FC RVEYC (2000 2000 7 . 00 7 . 00	E APP RDANC R THE R5. NHC9 MM 1 1 5 1 3 3 3 3 3	IAL D LICAB E WIT INSP 3.0 V 3.0 V 3.0 V 1.015	ESCR LE S H TH RCTI PUL FUL N 1 . 01	IBED HER PECIFICA E REQUIR ON AND T E REQUIR ON AND T E REAT C C L L -40 ARACYDE C L L -40 ARACYDE C . 10.050 . 11.050	ATION REMEN TESTI 384 (209) 155 Avg. 155 Avg. 155 6.001	HAS BEE BY AN TS OF I NG OF M OULES 391 399 290/ 339 214 251 206.7 1. A .003.03	N MADE APPROV HE AME ATERIA OFFICIAL BOUNDACT	BY THE PROPROVER ICAN ALS TO J.M. N J.M. N C. N C. D C. D C. D C. D C. D C. D C. D C. D	THE ALLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELSS	NO AD GRAN
TE HEREBI IIITTAL BI IIITTAL BI IND HAS IVREAU OI STRIAL P HUMEAU OI STRIAL P HUMEA OI STRIAL P HEAT P HEAT P HEAT P HEAT P HUMEA P HUMEA P HUMEA P HUMEA P HUMEA P <	Y CERTIF' RN HRB P) BEEN TES' F SHIPPI TION OF B23V61 823V61 823V61 0 .12 1. IIW PC .39 .2 0 .13 1. IIW PC .40 .2 Second State Alternation	LT , TED IN TED IN NG RULL THE SU HARO 670 970 70 70 70 70 70 70 70 70 70	TO TH ACCC ES FC RVEYC (2000 2000 7 . 00 7 . 00	E APP RDANC R THE R5. NHC9 MM 1 1 5 1 3 3 3 3 3	IAL D LICAB E WIT INSP 3.0 V 3.0 V 3.0 V 1.015	ESCR LE S H TH RCTI PUL FUL N 1 . 01	IBED HER PECIFICA E REQUIR ON AND T E REQUIR ON AND T E REAT C C L L -40 ARACYDE C L L -40 ARACYDE C . 10.050 . 11.050	ATION REMEN TESTI 384 (209) 155 Avg. 155 Avg. 155 6.001	HAS BEE BY AN TS OF I NG OF M OULES 391 399 290/ 339 214 251 206.7 1. A .003.03	N MADE APPROV HE AME ATERIA OFFICIAL BOUNDACT	BY THE PROPROVER ICAN ALS TO J.M. N J.M. N C. N C. D C. D C. D C. D C. D C. D C. D C. D	THE ALLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELSS	NO AD GRAN
VE HEREBI II TTAL BI II TTAL BI ND HAS I AUREAU O SATISFAC STRIAL NUMERA SO32644 SO3	Y CERTIF' RN HRB P) BEEN TES' F SHIPPI TION OF B23V61 823V61 823V61 0 .12 1. IIW PC .39 .2 0 .13 1. IIW PC .40 .2 Second State Alternation	LT , TED IN TED IN NG RULL THE SU HARO 670 970 70 70 70 70 70 70 70 70 70	TO TH ACCC ES FC RVEYC (2000 2000 7 . 00 7 . 00	E APP RDANC R THE R5. NHC9 MM 1 1 5 1 3 3 3 3 3	IAL D LICAB E WIT INSP 3.0 V 3.0 V 3.0 V 1.015	ESCR LE S H TH RCTI PUL FUL N 1 . 01	IBED HER PECIFICA E REQUIR ON AND T E REQUIR ON AND T E REAT C C L L -40 ARACYDE C L L -40 ARACYDE C . 10.050 . 11.050	ATION REMEN TESTI 384 (209) 155 Avg. 155 Avg. 155 6.001	HAS BEE BY AN TS OF I NG OF M OULES 391 399 290/ 339 214 251 206.7 1. A .003.03	N MADE APPROV HE AME ATERIA OFFICIAL BOUNDACT	BY THE PROPROVER ICAN ALS TO J.M. N J.M. N C. N C. D C. D C. D C. D C. D C. D C. D C. D	THE ALLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELLY CELSS	NO AD GRAN

				REP		LITY ASSU TESTS A	IRANCE	ES					
BO3-16				DATE SI	HIPPED		VEHICLE NO.		RLR		PAGE	1	_
ME1 50	CABO	USA PLATES DT BLVD EAS NE PA 190	ST	VPES NI		SH-PTO	METALS US 50 CABOT LANGHORNI			PES NE	LP	ŧ	
SERIAL NUMBER	PAT	HEAT	NO. PCS	INCHES	WIDTH	AND QUA	INTITY LENGTH	WEIGHT	YIELD POINT S PSI	TENSILE STRENGTH	ELON	_	D
QUAI PLATE MFS		ASTM A945 TI.005/.02 CH-V A673	FREQ FREQ PLT CON EPAIR V	MANUFA 65 MOI FINE GH (P) T 7 NTROL H NAS PER	ACTUREI ON.012 RAIN PI 70 FTLI ROLL ROLL	D IN T 2 MAX RAC, B AT D ON E	THE U. S.	λ.	_				
CO# F S25703 S25704	9	079 GH 366 832P38690 832P38690	5-5318 1 4	10.84 I 10.84 I		4	360 360	9801 9801	77100 74700			25 25	

ISG Burns Harbor Plate, Inc.



BMT FLEET TECH. LTD. PO# VERBAL-DARREN WO# 167141

APPENDIX F

LAB RECORDS AND WELDING PROCEDURE DATA SHEETS



J" EL		+ HSI	A65		1	→	AC-AC 66/34 (EP/EN)
RODT -	0	/			, C		
Syrem Bu	/ /	ANDEN	SAW	5/37	: Ø LEHD	+ TRIAIL	7/ga SPACINC
							PUCH TRAIL
Pus				ESD	•	14"7	1
#	1	+	<u> </u>	(Wf	-5	TS
		T		<u>T</u>	L	T	
l	950	600	30	35	150	124	45
2	950	600	30	35	140-145	140-145	45
						1	
		· · · · · · · · · · · · · · · · · · ·			150°1	c (66°)	2) INT PASS TEMP
					· · ·		
		<u>.</u> .					
			1.P Alex uni				
						·	
							•
							······································
						19	July 2008

AC-A 66/34		· · · · · · · · · · · · · · · · · · ·	HNDEM		70° 8m 6w 90°	~ ~ 510E	
			L ANGE	0°L	150 904		
			144" L		142" T		INT TEMP 150°F
			•				
	1	1	7	7	Ŵ	Fs 1	TS
PASS		T	Ĺ	(Ľ	7	
1	1000	850	38.5	36			38
				····	180	220	
2	950	725	32,5	35	145-	150	45
		-			(55		
1" EH	36						
	1000	850	32.5	36	190	220	38
2	950	725	32.5	35	140 -	150-	45
NUL		-			145	155	

plus delpt



()	змт	Fle	et Te	chno	ology	Weldir Sheet	ng Pro	cedur	e Dat		WPS No.: WPDS No.: 36-OSW-0.5	
Welding Proce	ess: SAW	Electrode	Type: Me	tal Cored	Flux: Lincoln	MIL-800H			Radius = 1	1/4		
Filler Metal Ide	entification:	AW	/S A5.23 E	CM3			Copper Ba	cking Bar	1			
Material Speci	ification:	EH	36					~~	\	3/32		
Preheat Temp	erature (°C):	66							_		3/4	
Interpass Tem	perature (°C)): N/A	A Contraction					1/2				
Preheat Metho	od:	Тог	ch									
Position of We	elding: Flat						l		V ^θ	~/		
Travel Direction	on Lead Wire	: 0°Drag	Trave	I Direction	Trail Wire: 15	°Push Angle				1		- .
Current: CV	Po	olarity: A	C (66% DC	EP 34%D	CEN)		5			/		21
Manual, Semi-	-Auto, Auto,N	lachine:	Ma	ichine								Rf
Single or Mult	iple Arc:	Mu	ltiple (Tand	em Arc)			ļ		→	 ←		
Single or Mult	ipass:	Sin	gle						nų.	9		
Cleaning Meth	nod:	Gri	nd to remov	ve scale 2" i	n all directions	of joint	Θ = 50° Inc	luded Angle	Rg = 0	Rf = 1/8		
Material Thickness	Tandem Process	w	eld Seque	nce	Electrode Size	Wire Feed Speed	Flux Depth	Amps	Volts	Contact Tip to Plate	Travel Speed	Electrode Spacing
In.	Wire	Side	Layer	Pass	ln's	ipm	In.	Α	v	In.	ipm	In.
1	Lead	1	1	1	5/32	140-145	1	900	30.5	1-1/4	30	7/8
I	Trail	1	1	1	5/32	120-130	1 1/2	660	35	1-1/2	30	//6
Procedure	Qualificat	ion Rec	ord No.:		Procedu	ure Notes:			Approva	d:		
Data:						e in copper bac acking bar sha						
Date: FTL:					plate.	-	-					
FIL.						l be baked and ratures within m						

C	змт	Fle	et Te	chno	ology	Weldir Sheet	ng Pro	cedur	e Data	a v	VPS No.: VPDS No.: 6-DS-0.5	
Welding Proc	ess: SAW	Electrode	Type: Me	al Cored	Flux: Lincoln	MIL-800H						
Filler Metal Ide	entification:	AW	/S A5.23 E	CM3			1					
Material Spec	ification:	EH	36				1				— CJP	
Preheat Temp	erature (°C):	66								/ ' '	C CJF	
Interpass Terr	perature (°C)	: 66								4		
Preheat Metho	od:	Тог	rch				5					Ļ
Position of W	elding: Flat						1					5
Travel Direction	on Lead Wire	: 0°Drag	Trave	I Direction	n Trail Wire: 15	°Push Angle						
Current: CV	Po	olarity: A	C (66% DC	EP 34%D	CEN)				1	Rg		
Manual, Semi	-Auto, Auto,N	lachine:	Ma	chine								
Single or Mult	iple Arc:	Mu	Itiple (Tand	em Arc)			Weld first s	ide of joint, f	lip plate and v	weld side 2.		
Single or Mult	ipass:	Sin	igle				Rg = 0					
Cleaning Meth	nod:	Gri	nd to remov	e scale 2"	in all directions	of joint	1					
Material Thickness	Tandem Process	w	/eld Sequei	nce	Electrode Size	Wire Feed Speed	Flux Depth	Amps	Volts	Contact Tip to Plate	Travel Speed	Electrode Spacing
In.	Wire	Side	Layer	Pass	ln's	ipm	In.	А	v	In.	ipm	In.
	Lead	1	1	1	5/32	150	1/2	950	30	3/4		= 10
	Trail	1	1	1	5/32	125	1 1/2	600	35	1-1/4	45	7/8
1	Lead	2	1	2	5/32	140-145	1/2	950	30	3/4	45	7/0
	Trail	2	1	2	5/32	140-145	1 1/2	600	35	1-1/2	45	7/8
Procedure	Qualificat	ion Rec	ord No.:		Procedu	re Notes:			Approva	l:		
	, 				Flux shall	be baked and						
Date:					at temper range.	atures within m	nanufacturer's	s specified				
FTL:												

(Cre	змт	Flee	et Te	chno	ology	Weldin Sheet	ıg Pro	cedur	e Data	a 	/PS No.: /PDS No.: 6-OSW-1	
Welding Proce	ess: SAW	Electrode	Type: Me	tal Cored	Flux: Lincoln	MIL-800H			_Radius = 1	/4		
Filler Metal Ide	entification:	AW	/S A5.23 E	CM3			Copper Bac	king Bar	T			
Material Speci	fication:	EH	36					~	\	3/32		
Preheat Temp	erature (°C):	Am	bient								3/4	
Interpass Tem	perature (°C)	: N/A	۱.					1/2	·			
Preheat Metho	od:	N/A	A Contraction									
Position of We	elding: Flat									\sim		
Travel Direction	on Lead Wire	: 15°Drag	Т	ravel Dire	ction Trail Wire	e: 0°Angle			7	<u> </u>		_
Current: CV	Po	olarity: A	C (66% DC	EP 34%D	CEN)		Ş					71
Manual, Semi-	Auto, Auto,N	lachine:	Ma	ichine			ſ			/		/Rf
Single or Mult	iple Arc:	Mu	ltiple (Tand	em Arc)						←		Ť
Single or Mult	ipass:	Sin	gle						Rg	i		
Cleaning Meth	iod:	Gri	nd to remov	ve scale 2"	n all directions	of joint						
						1	θ = 50° Inc Flux	luded Angle	Rg = 0	Rf = 1/8 Contact	Travel	Electrode
Material Thickness	Tandem Process	w	eld Seque	nce	Electrode Size	Wire Feed Speed	Depth	Amps	Volts	Tip to Plate	Speed	Spacing
In.	Wire	Side	Layer	Pass	ln's	ipm	In.	Α	v	In.	ipm	In.
1	Lead	1	1	1	5/32	200-215	1	1150	32.5	1/2	17	4
	Trail	1	1	1	5/32	250-265	1 3/4	950	42.5	2		
Procedure	Qualificat	ion Rec	ord No.:		Procedu	ure Notes:			Approva	l:		
Dete						e in copper bac acking bar shal						
Date:					plate.	aoning bar orla						
FTL:						be baked and atures within m						
					range.			- 5000000				

(Cre	BMT	Flee	et Te	chno	ology	Weldir Sheet	ng Pro	cedur	e Dat	а	WPS No.: WPDS No.: 36-DS-1	
Welding Proc	ess: SAW	Electrode	Type: Me	tal Cored	Flux: Lincoln	MIL-800H						
Filler Metal Ide	entification:	AW	/S A5.23 E	CM3			1					
Material Spec	ification:	EH	36						$\sum_{i=1}^{n}$	\sim /		
Preheat Temp	erature (°C):	66							×	Y		Ļ
Interpass Terr	perature (°C)	: 66								\square		E1
Preheat Metho	od:	Tor	rch							/		
Position of W	elding: Flat								/	(<u> </u>		
Travel Direction	on Lead Wire	: 0°Drag	Trave	I Direction	n Trail Wire: 15	°Push Angle	<u>E2</u>					
Current: CV	Po	olarity: A	C (66% DC	EP 34%D	CEN)				<u>κ</u> _θ			
Manual, Semi	Auto, Auto,N	lachine:	Ma	ichine								
Single or Mult	iple Arc:	Mu	ltiple (Tand	em Arc)			Θ ₁ =70° Incl E ₁ =7/16, E ₂		Θ ₂ =90° Inclue	ded Angle,	Rg = 0, Rf = 5/16	5,
Single or Mult	ipass:	Sin	igle									
Cleaning Meth	nod:	Gri	nd to remov	ve scale 2"	in all directions	of joint						
Material Thickness	Tandem Process	w	eld Seque	nce	Electrode Size	Wire Feed Speed	Flux Depth	Amps	Volts	Contact Tip to Plate	Travel Speed	Electrode Spacing
In.	Wire	Side	Layer	Pass	ln's	ipm	In.	А	v	In.	ipm	In.
	Lead	1	1	1	5/32	160-180	1/2	1000	32.5	1-1/4	38	7/8
1	Trail	1	1	1	5/32	210-220	1 1/2	850	36	1-1/2	50	110
	Lead	2	1	2	5/32	140-145	1/2	950	32.5	1-1/4	45	7/8
	Trail	2	1	2	5/32	150-155	1 1/2	725	35	1-1/2	43	110
Procedure Date: FTL:	Qualificat	ion Rec	cord No.:		Flux shall	Ire Notes: be baked and atures within m			Approva	l:		

<u>ر</u>	змт	Fle	et Te	chno	ology	Weldir Sheet	ıg Pro	cedur	e Dat	a	WPS No.: 		
Welding Proce	ess: SAW	Electrode	Type: Me	tal Cored	Flux: Lincoln	MIL-800H			_Radius = 1	/4			
Filler Metal Ide	entification:	AW	/S A5.23 E	CM3			Copper Bac	cking Bar	T				
Material Speci	ification:	HS	LA-65					~_/	\	3/32			
Preheat Temp	erature (°C):	66									3/4		
Interpass Terr	perature (°C)): N/A	Ą					1/2					
Preheat Metho	od:	Tor	rch										
Position of We	elding: Flat						1			~/	1		
Travel Direction	on Lead Wire	: 0°Drag	Trave	I Direction	Trail Wire: 15	°Push Angle	1		4	<u>×</u>		_	
Current: CV	Po	olarity: A	C (66% DC	EP 34%D	CEN)		5					4	
Manual, Semi-	Auto, Auto,N	lachine:	Ma	chine			1					Rf	
Single or Mult	iple Arc:	Mu	Itiple (Tand	em Arc)						-		1	
Single or Mult	ipass:	Sin	gle				1		Rg	j			
Cleaning Meth		Gri	nd to remov	e scale 2" i	n all directions	of joint							
-						-	Θ = 50° Inc Flux	luded Angle	Rg = 0	Rf = 1/8 Contac	t Travel	Electrode	
Material Thickness	Tandem Process	w	eld Seque	nce	Electrode Size	Wire Feed Speed	Depth	Amps	Volts	Tip to Plate	Speed	Spacing	
In.	Wire	Side	Layer	Pass	ln's	ipm	In.	Α	v	In.	ipm	In.	
1	Lead	1	1	1	5/32	150-160	1	925	29.5	1-1/4	30	7/8	
	Trail	1	1	1	5/32	125-140	1 1/2	660	35	1-1/2			
Procedure	Qualificat	ion Rec	ord No.:		Procedu	ire Notes:			Approva	1:			
						e in copper bac							
Date:					Copper ba plate.	acking bar shal	I fit tight to ba	ack of					
FTL:						be baked and atures within m							

(Cre	BMT	Fle	et Te	chno	ology	Weldir Sheet	ng Pro	cedui	re Data	a v	WPS No.: WPDS No.: 65-DS-0.5	
Welding Proc	ess: SAW	Electrode	Type: Me	tal Cored	Flux: Lincoln	MIL-800H						
Filler Metal Ide	entification:	AW	/S A5.23 E	CM3			1					
Material Spec	ification:	HS	LA-65				1				— ⊂ СЈР	
Preheat Temp	erature (°C):	66					1				< C3F	
Interpass Terr	perature (°C): 66								4		
Preheat Metho	od:	Тог	rch				5					Ļ
Position of W	elding: Flat						1					4
Travel Direction	on Lead Wire	: 0°Drag	Trave	I Directior	n Trail Wire: 15	°Push Angle				-		
Current: CV	Po	olarity: A	C (66% DC	EP 34%D	CEN)]		-1	∢ Rg		
Manual, Semi	-Auto, Auto,N	lachine:	Ma	ichine			1					
Single or Mult	iple Arc:	Mu	Itiple (Tand	em Arc)				side of joint, f	lip plate and	weld side 2.		
Single or Mult	ipass:	Sin	igle				Rg = 0					
Cleaning Meth	nod:	Gri	nd to remov	ve scale 2"	in all directions	of joint	1					
Material Thickness	Tandem Process	w	eld Seque	nce	Electrode Size	Wire Feed Speed	Flux Depth	Amps	Volts	Contact Tip to Plate	Travel Speed	Electrode Spacing
In.	Wire	Side	Layer	Pass	ln's	ipm	In.	А	v	In.	ipm	In.
	Lead	1	1	1	5/32	150	1/2	950	30	3/4	45	7/0
	Trail	1	1	1	5/32	125	1 1/2	600	35	1-1/4	45	7/8
1	Lead	2	1	2	5/32	140-145	1/2	950	30	3/4	45	7/0
	Trail	2	1	2	5/32	140-145	1 1/2	600	35	1-1/2	45	7/8
Procedure	Qualificat	ion Rec	ord No.:			ure Notes: be baked and	held in a hol	ding oven	Approva	1:		
Date:						atures within m						
FTL:												

C	змт	Flee	et Te	chno	ology	Weldin Sheet	ng Pro	cedur	e Data	a v	VPS No.: VPDS No.: 55-OSW-1	
Welding Proce	ess: SAW	Electrode	Type: Me	tal Cored	Flux: Lincoln	MIL-800H			_Radius = 1	/4		
Filler Metal Ide	entification:	AW	'S A5.23 E	CM3			Copper Bac	cking Bar	T			
Material Speci	fication:	HS	LA-65				·	~	\	3/32		
Preheat Temp	erature (°C):	Am	bient						1		3/4	
Interpass Tem	perature (°C)	: N/A	1					1/2				
Preheat Metho	od:	N/A	١									
Position of We	elding: Flat								$\sqrt{\theta}$	\sim		
Travel Direction	on Lead Wire	: 15°Drag	Т	ravel Dire	ction Trail Wire	: 0°Angle			<u>×</u>	<u> </u>		_
Current: CV	Po	olarity: A	C (66% DC	EP 34%D	CEN)		Ş			/		4
Manual, Semi-	Auto, Auto,N	lachine:	Ma	chine			í í			/		Rf
Single or Mult	iple Arc:	Mu	tiple (Tand	em Arc)						←		Î
Single or Mult	ipass:	Sin	gle						Rg	1		
Cleaning Meth	iod:	Gri	nd to remov	e scale 2"	in all directions	of joint	0.5001					
							θ = 50° Inc Flux	luded Angle	Rg = 0	Rf = 1/8 Contact	Travel	Electrode
Material Thickness	Tandem Process	w	eld Seque	ice	Electrode Size	Wire Feed Speed	Depth	Amps	Volts	Tip to Plate	Speed	Spacing
In.	Wire	Side	Layer	Pass	ln's	ipm	In.	Α	v	In.	ipm	In.
1	Lead	1	1	1	5/32	200-230	1	1150	32.5	1/2	17	4
	Trail	1	1	1	5/32	280-300	1 3/4	950	42.5	2		
Procedure	Qualificat	ion Rec	ord No.:			ire Notes:	king bar flus	h with flux.	Approva	l:		
Date:						acking bar shal						
FTL:					Flux shall	be baked and atures within m						

C	BMT	Fle	et Te	chno	ology	Weldir Sheet	ng Pro	cedui	e Data	a v	VPS No.: VPDS No.: 5-DS-1	
Welding Proc	ess: SAW	Electrode	Type: Me	tal Cored	Flux: Lincoln	MIL-800H						
Filler Metal Ide	entification:	AW	/S A5.23 E	CM3			1					
Material Spec	ification:	HS	LA-65				1		$\rangle = \theta$	\sim /		
Preheat Temp	erature (°C):	66					1		X	Y		Ļ
Interpass Tem	perature (°C)	: 66								\square		E1 1
Preheat Metho	od:	Тог	rch							/		
Position of W	elding: Flat						15]			
Travel Direction	on Lead Wire	0°Drag	Trave	I Direction	n Trail Wire: 15	°Push Angle	E ₂			<u>/</u>		
Current: CV	Po	olarity: A	C (66% DC	EP 34%D	CEN)				K-O	<u>_</u>		
Manual, Semi	-Auto, Auto,N	lachine:	Ma	ichine			1		,	-		
Single or Mult	iple Arc:	Mu	ltiple (Tand	em Arc)			⊖₁=70° Incl E₁=7/16, E₂		Θ ₂ =90° Inclue	ded Angle,	Rg = 0, Rf = 5/10	в,
Single or Mult	ipass:	Sin	igle									
Cleaning Meth	nod:	Gri	nd to remov	ve scale 2"	in all directions	of joint				1	1	1
Material Thickness	Tandem Process	w	eld Seque	nce	Electrode Size	Wire Feed Speed	Flux Depth	Amps	Volts	Contact Tip to Plate	Travel Speed	Electrode Spacing
In.	Wire	Side	Layer	Pass	ln's	ipm	In.	А	v	In.	ipm	In.
	Lead	1	1	1	5/32	160-180	1/2	1000	32.5	1-1/4	38	7/8
1	Trail	1	1	1	5/32	210-220	1 1/2	850	36	1-1/2	38	1/6
	Lead	2	1	2	5/32	140-145	1/2	950	32.5	1-1/4	45	7/8
	Trail	2	1	2	5/32	150-155	1 1/2	725	35	1-1/2	45	1/0
Procedure Date: FTL:	Qualificat	ion Rec	ord No.:		Flux shall	Procedure Notes: Approval: Flux shall be baked and held in a holding oven at temperatures within manufacturer's specified range. Image: Comparison of the second s						

APPENDIX G

UT REPORTS

					n of V	Velds	Tran	sducer	: AWS	S0256 2	2.25 M	Hz 7 0	0	July 24 2008
Pro	ject:		6134	26 00	1 1							70°	Side	<u>1</u>
Mat	d Ide orial	ntific & Th	ation	: 36-D3	5-1 1 inch							$\langle /$		
Wel	d Joi	nt Ide	entific	ss		1								
Wel	d Pro	cess:	S	AW					-			$/ \setminus$		680 mm long
					ction #	ABS G	uide fo	r NDT_	_			∕ 60°∖_	Side 2	
		1 cyc	lically	loaded	d non-tu	ıbular st	ructura	l weld.	Scanne	ed at +20) dB fro	m both	sides of v	veld, only rejectable reflectors
repo	rted.				1					1				
Line Number	Indication Number	Transducer Angle	Half Skip Number	Indication Level	Reference Level	uation Factor	cation Rating	ength	ar Distance ınd Path	rom Surface "A"	Dist	ance	ontinuity aluation	Remarks
Line	ndicat	lranse	Ialf Sl	Indi	Ref	Atten	Indi	I	Angul Sot	epth f	Fre	om	Disc Ev	
	Iı	L	Ħ	а	b	C	d		ł	Ã.	X	Y		(7 th distances are in minimetres)
1					~									No rejectable reflectors found
2														
3														
4														
5														
6														
7														
8														
9														

								sducer		S0256 2	2.25 M	IHz 7 0	0	July 24 2008
Pro	ject:		6134		1.4.0				C.	JP			Side	<u>1</u>
Wel	d Ide	ntific e- Th	ation	: 36-DS	S-1/2	ah								
Wal	eriai d Ioi	ox 111 nt Ida	ntific	ss:	1/2 11	cn			-					
Wel	d Pro	ncess.	S S	AW					-				Side 2	623 mm long
Ona	lity R	Reanii	remei	nts: Se	ction #	ABS G	uide fo	r NDT_					Side 2	
						ock, insp			-					
AW	S D1.	1 cycl	lically	loaded	d non-tu	ibular st	ructura	l weld.	Scanne	d at +20) dB fro	om both	sides of v	veld, only rejectable reflectors
repo		•												
Line Number	Indication Number	Transducer Angle	Half Skip Number	Indication Level	Reference Level	Attenuation Factor	Indication Rating	Length	Angular Distance Sound Path	Depth from Surface "A"	Dist Fre		Discontinuity Evaluation	Remarks (All distances are in millimetres)
	I		1	а	b	с	d			9	Х	Y		() · · · · · · · · · · · · · · · · · ·
1														No reportable reflectors found
2														
3														
4														
5														
6														
7														
8														
9														

Pro Wel Mat Wel Wel Qua Ren	ject: d Ide erial d Join d Pro dity R narks S D1.	ntific & Th nt Ide ocess: Requi : Ca	6134 ation ickno entific S remen librati	: 65-09 ess: cation: AW nts: Sec on on 1	SW-1/2 1/2 in 1/2 in 	ch ABS G	uide for	r NDT_ as	-	31	nm Welde	50°	Side 1	July 24 2008
Line Number	Indication Number	Transducer Angle	Half Skip Number	n Indication Level	ط Reference Level	Attenuation Factor	D Indication Rating	Length	Angular Distance Sound Path	Depth from Surface "A"		ance om Y	Discontinuity Evaluation	Remarks (All distances are in millimetres)
1	1	70	2	+3.7	57.0	2	+2	28	53	7.3	320	-19		This reflector is 8 mm outside weld
2														zone in base metal.
3														
4														
5														
6														
7														
8														
9														

Pro Wel Mat Wel Qua Ren AW	oject: d Iden erial d Join d Pro llity R narks:	ntific & Th nt Ide ocess: Requin : Cal	6134 ation ickne entific S remen	: 65-DS ess: cation: AW nts: Section on 1	S-1 1 inch 1 ction # DSC blo	Velds	uide for	r NDT_ 1S	-				Side Side 2	July 24 2008
Line Number	Indication Number	Transducer Angle	Half Skip Number	Indication Level	Reference Level	Attenuation Factor	D Indication Rating	Length	Angular Distance Sound Path	Depth from Surface "A"		ance om Y	Discontinuity Evaluation	Remarks (All distances are in millimetres)
1				a	b	c	a				Λ	I		No rejectable reflectors found
2														
3														
4														
5														
6														
7														
8														
9														

Pro Wel Mat Wel Qua Ren AW	ject: d Ide erial d Join d Pro llity R narks:	ntifica & Th nt Ide ocess: Requin : Cal	6134 ation: ickne entific S. remer librati	: 65-DS ess: cation: AW nts: Sec on on 1	S-1/2 1/2 in 	ABS G bubular st	uide for	r NDT _ 15	- C.	IP			Side Side 2	July 24 2008
Line Number	Indication Number	Transducer Angle	Half Skip Number	b Indication Level	ط Reference Level	Attenuation Factor	D Indication Rating	Length	Angular Distance Sound Path	Depth from Surface "A"	Dist: Fro X		Discontinuity Evaluation	Remarks (All distances are in millimetres)
1				a	U	C	u					-		No reportable reflectors found
•														Tto reportable reflectors round
2														
3														
4														
5														
6														
7														
8														
9														

APPENDIX H

ALL WELD METAL TENSILE TEST REPORTS

٢	BMT Flee	et Tech	nolog	y	Weld	ling E	lectro	de Cei	tificat	ion Re	eport	For	m 600-007 2-040628	
Client's Nan	ne							Applicable	Standard:		(CSA W48-0	1	
Date:						ug-08		Engineer:				Alex Jodoin		
Contract Nu	mber:				61	34		Witnessec	I By:					
			WELDI	NG EL	ECTRO	DE CE	RTIFIC	ATION	REPO	RT				
					Tens	ile Test	Results	6						
1.D.	Elongation (%)	Dían	neter		ea	Yield Load		Maximum Load		Y.S.		U.1	r.s.	
	(in 25 mm)	in.	(mm)	in.2	(mm ²)	lbs.	(kN)	lbs.	(kN)	psi	(MPa)	psi	(MPa)	
36-DS-1 T1	24.3	0.249	6.316	0.049	31.3	4,566	20,311	5,039	22,415	94,022	648	103,762	715	
36-DS-1 T2	22.8	0.249	6.318	0.049	31.4	4,486	19,957	4,970	22,106	92,316	636	102,256	705	
65-DS-1 T1	25.0	0.250	6.352	0.049	31.7	4,448	19,786	4,865	21,641	90,557	624	99,047	683	
65-DS-1 T2	24.1	0.250	6.346	0.049	31.6	4,443	19,763	4,926	21,912	90,626	625	100,478	693	
35-OSW-1	23.9	0.249	6.319	0.049	31.4	3,486	15,508	4,722	21,002	71,715	494	97,121	670	
65-OSW-1 T1	29.2	0.250	6.338	0.049	31.5	3,691	16,418	4,864	21,636	75,477	520	99,464	686	
65-OSW-1 T2	25.8	0.249	6.316	0.049	31.3	3,514	15,633	4,598	20,455	72,359	499	94,681	653	

19 Ang 2008

Created using the Tensile Automation Tool 2308 8/19/2008 Date: Disp. Conv. Disp. Units Load Conv. Load Units Gauge Leng GL Units Shape Created by AJ 4.448222 kN 25 mm 1 mm PRESS (Cntrl + q) to REDO regression calculations. Round Tensile Diameter 6.316 mm Slope Load Values 31.33099 mm^2 Load 1 200 Load 1 row 109 Area Load 2 400 Load 2 row 181 Displ.[V] Load [V] Strain [%] Stress [MPa] 1979.255 Slope 3.98E-13 Intercept 700 Linear Regression 600 Strain [%] Stress [MP: 0.2% Offset 0.5% EUL Stress Stress [MPa] 500 0 3.98E-13 0.2 0.5 400 0 0.2 0.5 890.6648 0.075073 -2E-16 300 0.05 98.96276 0.25 200 0.1 197.9255 0.3 100 0.15 296.8883 0.35 0.2 395.851 0.4 0 0 0.2 0.4 0.6 0.8 1 0.4 791.7021 0.6 0.45 890.6648 0.65 Strain [%] (Optional editing to define height of regression lines) E (Mod.) YS(0.2%) YS(0.5%) UTS EUL (%) | Elongation (%) Results: 197926 648.3 648.0 715.4 8.06 24.34 800 Jan 0444 700 600 Stress [MPa] 500 400 300 200 100 0 0 5 10 15 20 25 30 Strain [%]

36DS1T1

Qualification of SAW Consumables and Procedures to ABS Rules





Created using the Tensile Automation Tool 2206 Date: ******* Disp. Conv. Disp. Units Load Conv. Load Units Gauge Leng GL Units Shape Created by AJ 1 mm 4.448222 kN 25 mm PRESS (Cntrl + q) to REDO regression calculations. Round Tensile 6.346 mm Slope Load Values Diameter 31.62933 mm^2 Load 1 200 Load 1 row 102 Area Displ.[V] Load [V] Strain [%] Stress [MPa] Load 2 400 Load 2 row 167 Slope 1860.8 Intercept -2.3E-13 700 Linear Regression 600 Strain [%] Stress [MP 0.2% Offse 0.5% EUL Stress Stress [MPa] 500 0 -2.3E-13 0.2 0.5 400 0.5 744.3201 -0.00739 1.22E-16 0 0.2 300 0.05 93.04001 0.25 200 0.1 186.08 0.3 100 279.12 0.15 0.35 0 0.2 372.16 0.4 0 0.2 0.4 0.6 0.8 1 0.35 651.2801 0.55 0.4 744.3201 0.6 Strain [%] (Optional editing to define height of regression lines) Results: E (Mod.) YS(0.2%) YS(0.5%) UTS EUL (%) | Elongation (%) 186080 624.8 624.3 692.8 8.88 24.07 800 Jan cellent 19 Avg 2008 700 Stress [MPa] 500 500 300 500 200 200 100 0 25 :30 0 5 10 15 20 Strain [%]

65DS1T2

Qualification of SAW Consumables and Procedures to ABS Rules
360SW1



6505W11-TI



6505W11-T2



APPENDIX I

CROSS WELD TENSILE TEST REPORTS

۰.,

l

	nology		SILE ESUI	TESTS _TS		Form F600-006 2-040629
CONTRACT NO .:					<u></u>	
		TENOU E T				-
SAMPLE NO.	36-05-,5	TENSILE T	ES15	36-055	36-05	• .5
DIMENCIONS	- <u> </u>	2		1	2	
113		.519 ×.737		.487×.735		
	<u>c . 3753</u>	.3825			.3739	l
GAUGE LENGTH	: 2	2		2	2	
YIELD LOAD						
YIELD STRENGTH						
MAXIMUM LOAD 16	30,000	30,300		18,000	15,80	0
U.T.S. <u>Psi</u>	79,936	79,216		50,279	42,2-	
% ELONGATION				/		
REDUCTION OF AREA	BM	BM		WELD	WELL	>
CROSSHEAD SPEED	. 125 "/min	-		~	-	
		BEND TES	STS			
SAMPLE NO.						
SAMPLE THICKNESS						
MANDRELL SIZE				-		
DEGREE OF BEND						
RESULTS	· .					
					_	
DATE: SI	JPERVISOR	:				
TECHNICIAN: LT IN	ISPECTOR:	In Alfal				

A DIVISION OF FLEET TECHNOLOGY LIMITED

Noted as Part of ABS report# TO1022213

F600-006 Test Results Form

BMT Fleet Tech	nnology		SILE TESTS ESULTS		Form F600-006 2-040629
CONTRACT NO .:					
		TENSILE T	ESTS		<u></u>
SAMPLE NO.	36-05W-1 CWT-1	36-05W-1 CWT-2	36-DS-1 CWT-1	36-05 CWT-	
DIMENSIONS		.966 x .758	.964 x.742		
CROSS SEC. AREA SP. m.		.7322	.7153	.721	
GAUGE LENGTH	. 2	2	2	2	
YIELD LOAD		200 (G. 7)			
YIELD STRENGTH					
MAXIMUM LOAD 165	59,400	58,600	58,300	58,000)
U.T.S. <i>Ps</i> (1 /	80,033	81,504	80,4:	
% ELONGATION	,				
REDUCTION OF AREA	Same Mat.	Base Hat.	B.M.	BM	
CROSSHEAD SPEED	-125 "/min				
	, , , , , , , , , , , , , , , , , , , ,	BEND TES	STS		
SAMPLE NO.					
SAMPLE THICKNESS					
MANDRELL SIZE					
DEGREE OF BEND	,				
RESULTS					
DATE: Aug. 19/08 SI TECHNICIAN: LT	UPERVISOR	in addy	j.		

A DIVISION OF FLEET TECHNOLOGY LIMITED

Noted as Part of ABS report# TO1022213

19 Aug 08

F600-006 Test Results Form

BMT Flee	et Techr	nology		ISILE RESUL	TESTS TS		For	m F600-006 2-040629
CONTRACT NO .:								
			TENOU	TEOTO				
SAMPLE NO.			TENSILE				1.1	65-05-1
		65-115-1-1	65-05-1-2		65-05-1-1	65-05-	12	R
DIMENSIONS			984 x . 741		.993 X.741	.985x,	742	.987X .753
CROSS SEC. AREA	sqins.	.7368	.7291		.7358	.7309	}	.7432
GAUGE LENGTH	ins	2	2		2	2		2
YIELD LOAD								
YIELD STRENGTH								
MAXIMUM LOAD	lhs	62,600	61,900		61,800	49,000		59,300
U.T.S.		84,962	84,899		83,990	67:041	,	79790
% ELONGATION						0,00		
REDUCTOR AREA	trion	вИ	вК		BM	WELD		WELD
CROSSHEAD SPEED)	.125 /mi						
		100 100	BEND TE	STS				
SAMPLE NO.			·				[<u>_</u>
SAMPLE THICKNESS	;							
MANDRELL SIZE								
DEGREE OF BEND							-	
RESULTS							_	
DATE:	SU	PERVISOF						

TECHNICIAN:

÷

-1

INSPECTOR: In older (9 Aug 04

A DIVISION OF FLEET TECHNOLOGY LIMITED

Noted as Part of ABS report# TO1022213

F600-006 Test Results Form

1997 1997

BMT Fleet	t Techr	nology			E TESTS ULTS		Forr	n F600-006 2-040629	
CONTRACT NO .:	-								٦
-			5" M	ateri	al				
			TENSILE						7
SAMPLE NO.		65-055	65-05-15		65-05-5	65-09	5		1
DIMENSIONS	ins	.492X.759	.484 × .760		.476× .759	.49.5 x	.70		1
CROSS SEC. AREA	4	.3734	.3678		-3613	. 36 80			1
GAUGE LENGTH	ms	2	2		2	2			~
YIELD LOAD									1
YIELD STRENGTH									1
MAXIMUM LOAD	16	32,800	32,706		31,200	32,5	00		1
U.T.S.		87,842	88,907		86355	88,1			1
% ELONGATION		,							1
FRACTURE LACA	TTON	BH	BM		WELD	BM			
CROSSHEAD SPEED		125 mm							-
· · · · · · · · · · · · · · · · · · ·		/	BEND TE	STS					1
SAMPLE NO.									1
SAMPLE THICKNESS									
MANDRELL SIZE			-						
DEGREE OF BEND									1
									1
RESULTS									
									Ì
									-
								<u>h</u> -	-
DATE: Hug. 19/08	SU	PERVISOR	:						
TECHNICIAN: 65	INS	SPECTOR:	In all	au 04					

A DIVISION OF FLEET TECHNOLOGY LIMITED

Noted as Part of ABS report# TO1022213

F600-006 Test Results Form

, i.,











BMT Fleet Technology Limited







APPENDIX J

CHARPY IMPACT TEST REPORTS

BMT FIE	eet Technology	Impact	Test Report	Form F600-01 3-040914
CONTRACT NO .:				
TECH:				
SPECIMEN SIZE: DATE:				
Set at Zero			19 Aug 2008	
SPECIMEN No.	TEMP.	FT. LBS	LAT. EXP	%SHEAR
1	-20°F	28		
2		39		
3		47		
ч		30		
5		65		
1	-20°F	81		
2		83		
3		89		
¥		89		
5		89		
1	- 20°F	43		
2		41		
 		69		
4		44		
5		77		
)	- 20°F	91		
a		107 91		
4		91		
5		107		

		et Technology	Impact	Test Report	Form F600-011 3-040914
	CONTRACT NO .:				
	TECH:				
	SPECIMEN SIZE: DATE:				
	Set at Zero		1%	celled Ang 2.08	
1.201	SPECIMEN No.	TEMP.	FT. LBS	LAT. EXP	%SHEAR
505-1 wm	t	-2018	142		
NPY	2		134		
	3		125		
	4		137		
12.5	5		130		
65 DS-1 HEHZ	t	-20°F	74		
HEAC	2		92		
	3		38 92		
	4		92		
	5		70		
6505001	1	-20"F	67		
้งห	2		78		
	3		70		
	4		65		
	5		82		
6505W1 HHZ	L. L.	-20'F	20		
HAL	2		22		
	3		13		
	4		43 32		
	5		32		

BMT Fleet	t Technology	Impact	Test Report	Form F600-011 3-040914
CONTRACT NO .:				
TECH:				
SPECIMEN SIZE:				
DATE:				
Set at Zero			In deffect	
SPECIMEN No.	TEMP.	FT. LBS	LAT. EXP	%SHEAR
3605				
1/2" HAZ				
1	- 4°F	51		
2		50		
3		51		
Ц		60		
5		50		
6	-40 °F	30		
7	1- 1	41		
8		21		
9		23		
10		24		
(3		[

		et Technology	Impact	Test Report	Form F600-011 3-040914
Г	CONTRACT NO .:				
Γ	TECH:				
F	SPECIMEN SIZE:				
L	DATE:			0 11.2	
	Set at Zero			In aller 19 Aug 300%	
	SPECIMEN No.	TEMP.	FT. LBS	LAT. EXP	%SHEAR
	1	-40F	47		
	2		43		
	3		57		
	4	- 40'F	44		
ſ	5	10 1	47		
	6		48		
Ī					
ľ	ι	- 4016	105		
	Z		113		
	7		108		
	Ч		117		
	5		1/1		
	6	-40°F	89		
	7		00		
	ð		107		
	9		108		
	10		78		
-					

	BMT Fle	et Technology	Impact	Test Report	Form F600-011 3-040914
	CONTRACT NO .:				
	TECH:				
	SPECIMEN SIZE:				
	DATE:			e la d	
	Set at Zero		i i	a chelliont 9 Aug 2218	
	SPECIMEN No.	TEMP.	FT. LBS	LAT. EXP	%SHEAR
605W 12" WM		-4015	111		
2	2		111		
	3		114		
	4		116		
	5		112		
	6	-40'F	90		
	٢		85		
	8		83		
	9		73		
	10		85		
6 OSW GHHZ	1	-40F	19		
SHALL	2		21		
•	3		24		
	ч		22		
	5		24		
	6	- 40°F	18		
	7		18		
	0		13		
	9		16		
	10		14		

	BMT Flee	t Technology	Impact	Test Report	Form F600-011 3-040914
	CONTRACT NO .:		4 C Sege		
	TECH: SPECIMEN SIZE:	0, F 10x10	segg		
	DATE:		GINQ		
	Set at Zero			in collect	
	SPECIMEN No.	TEMP.	FT. LBS	LAT. EXP	%SHEAR
050	l. I	-4ºF	88		
HAZ	2	u	25		
41.	3	14	30		
ιt	4	- 40 °F	26		
	5	-40'F	53		
4	6	-4014	19		
N-1 Below idet	t	-40F	44		
W.	2		44		
Below	3		30		
(cond)	4	-40°F	32		
	5		24		
	6		35		
05W1"	1	-408	45		
M-2	2		38		
-2 12	3		42		
	4	-40°F	31		
	5		31		
	6		25		

	BMT Flee	et Technology	Impact	Test Report	Form F600-011 3-040914
	CONTRACT NO .:				
	TECH:				
	SPECIMEN SIZE:				
L	DATE:				
	Set at Zero			24 03451 19 249 3208	
	SPECIMEN No.	TEMP.	FT. LBS	LAT. EXP	%SHEAR
	1	- 4°1=	105		
	2		111		
	3		109		
	4		118		
	5		100		
	L	-4°F	169		
	2		125		
	3		77		
	ч		68 48		
	5		46		
					_

APPENDIX K

HARDNESS RESULTS

Form F600-012A 0-040705		LT LT			Macrophoto							-												ACCEPT	REJECT
HARDNESS TEST REPORT	ndard:			Report		Hardness	216	216	232	232	232	5	225	219	216	208	05	187	168	167 Comments:	168	167			
IDNESS 1	Applicable Sta	Technician:	Checked by:	Hardness Test Report	Load (kg) 5			207 2		200 2	200 2	206	203	206 3	207 2	110	221 1	223	235	236	235	236			el
HAF			12	Har		Location H(I)	HAZ I	2 1	Weld 3	er q	5	9 ZAH	11 7	5 (S	" 9	N. 10	11 11	121 12	BM 13	21 14	N 15	~ 16			Averade
eet lechnology		Nov. 13/08	- MSO-98		t	Hardness	214	216	229	227	Lee	227	216	219	219	212	201	174	167	167	165	167			
			ber:		Hardness Test	Ocular Reading	208			202	202	202	702 1		3 206		215	231	236			236			Average
	Procedure:	Date:	Report Number:			Location	HAZ	~ ~ ~	Weld 3	A 1.	·· 2	6	1 20H	11 89	1, 9	01 11	N N	12 11	3M 13	11 11	SI VI	11 16			Ave

6134C.FR

0-040705		25			Macrophoto					(x x x x x x x x x x x x x x x x x x x	K K K KXX	$\leq \sqrt{2}$	5	/							ACCEPT	I REJECT
HARDNESS TEST REPORT	andard:	1		Report		Hardness	216	216	229	229	227	212 XXXXXX EIC	214 XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX	212	012	210	201	182	193	793 Comments:	192			
IUNESS	Applicable Standard:	Technician:	Checked by:	Hardness Test Report	Lcad (kg) 5			207	201			209		209	310	210	3.15	226	219	219	230			en en
IAI			لمحد	Har		Location	1	5 13	Weld 3	t :	7	142 C	C	00	5	2	· 13	2	BM 13	N 14	N N			Averade
		Nov. 13/08	-mso-29			Hardness	213	214	229	227	722	212	212	616	306	201	174	187	197	197				
			er:		Hardness Test	Ocular Reading	209	208	201	202	202	209	209	209	212		231							ane.
	Procedure:	Date:	Report Number:			Location	HAZ	11 2	Weld 3	h 4	1 5	HAZ 6	11 7	11 3	9	1. 10	11 11	21 11	314 13	** **				Averade

Form F600-012A 0-040705		LT			Macrophoto			(XXXX XX XXXXXXXXXXXXXXXXXXXXXXXXXXXXXX			12 x x x	5)								-	ACCEPT
HARDNESS TEST REPORT	÷			bort		SS		CIART	000	~ * *			3		5108-2					Comments:				
S TE	e Standar	ü	oy:	est Rep		Hardness	223	227	229	2299	232	221	219	223	216	199	193	199	199	201	199			
DNES	Applicable Standard:	Technician:	Checked by:	Hardness Test Report	Load (kg) 5	Ocular Reading	204	202	301	201	200	205	206	204	207	216	219	216	216	215	316			e
		08	R.	Har		Location	142 1	1 2	Weld 3	11 4	5 N	9 24#	h 7	11 8	4	N /0	11 11	Boy 12	h 13	14 v	2 2			Average
BMT Fleet Technology		NOV. 1310				Hardness	23.9	239	257	254	244	325	1-8-2	221	214	190	188	199	201	199	197			
T Fleet Te			er:		Hardness Test	Ocular Reading	301	L81	190	191	195	203	205	205	208	221	222	216	215	216				age
BM	Procedure:	Date:	Report Number:			-	SS HAZ I	5 5	Weld 3	11 G	5 N	HAZ 6	11 7	11 8	N 9	k k	11 11	3 M 12	5	t x	n 1/			Average

HARDNESS TEST REPORT Form F600-012A 0-040705	Applicable Standard:	Technician:	Hardness Test Report	Load (kg) 5 Macrophoto	Hardness	207 216	207	206 219	203 225 June 203		223 x xx xx x x x x x	214	208 214	211 208	212 206	320 192	327 180	23Y 169	236 167 Comments:	LTI 2-65 -	R33 171	1 222 188	autor -
			Han		Location	1 20H-91H	2 "	Weld 3	L1 Y	2	~ 6	HAZ 7	80	3	له 10	11 11	11 12	13	さい	4 JS	314- 16	300 17	
BMT Fleet Technology		36 - 05 W - 1		t	Hardness	Pot	206	208	225	219	219	223	225	204	204	195	188	167	164	160	160		
T Fleet Te		er:		Hardness Test	Ocular Reading	213	-	211	203	206		204	_	213	213	218	232	236	238	1241	1241		
BM	Procedure:	Date: Report Number:			Location	1 142 1	2 11	11 3	wed 4	11 5	11 C	~ ~ ~	11 8	PHAZ 9	vi 10	11 11	121	11 /3	14 11	301 15	~ 16		

Procedure:		10/21 10/1		Ap	Applicable S	Applicable Standard: Technician ·	7	+
Report Number:	nber:			25	Checked by:		2	
				Hardne	sss Tes	Hardness Test Report		
	Hardness Test	st		Load (kg)	(kg) 5			Macrophoto
Location	Ocular Reading	Hardness	Location	Ocu Reat	Ocular Reading	Hardness		
ZH	1 205	221	1472	-	200	232		
	203	225	11	2) 7	44	246	Side	
Weld	-	239	weld	3 10	96	142		(
1	4 197	239	L1	4 10	196	241	Y	
	5 196	241	11	5 10	-95-	244	KKZZ ABREEN X X	× × × /21
11	6 196	341	r,	6 10	196	241		
HAZ		225	HAZ	7 2	201	229		
0	8 304	223	10	3	203	225		
10	9 206	219	М	9 211	11	208		< x:
14	10 214	203	5	10 20	121	190	* X KRAIN Y A A X A	1
1	11 226	183	5	11 33	324	185)	
11	12 230	175	13cm	12 237	10	165	e i	
BM	13 239	162	4	13 23	236	167	J D16 C	
N	14 2.39	162	N	14 2	レオノ	160	Comments:	
~	N 240	161	5	17 341	+1	160		
3	16 241	160	~	16 241	11	160		
4	1351	160	S,	17 241	1	160		
								ACCEPT
	Average			Average				RE, FCT

BMT Fleet Technology Limited

								0-040705
Procedure: Date: Report Number:	er:	Nov. 13/08	~ 1		Applicable S Technician: Checked bv:	Applicable Standard: Technician: Checked bv:	17	
				Har	Hardness Te	Test Report		
	Hardness Test	st					Macrophoto	
Location	Ocular Reading	Hardness	Location			Hardness		
ann BH 1	219	193	17	10	235	168		
2 1 SS	218	195	11	22	236	167		
1 3	219	193	814	23	231	774		1
N 4	219	193	W	24	228	178	3	
T TH	_	216	A OH	HALI	214	203	X X X X X X WXXXXXXXX	745 4321
9	208	214	11 24.11	2 .	314	203	7	
5	306	219	()	3	213	206	HARNY X X X X WAXX	×~
s prim	199	234	11	4	707	216	1/2	
	199	234	Mall	4	202	227		
t. 10	201	229	4	6	201	229	~	
11	203	225	N.	0	202	227		
11 12		229	n,	10	202	227		
HAZ 13	206	219	5	6	203	225		
+1 1	Tot	216	HR2.	10	310	210	Comments:	
N 15	TOP	216	th.	()	110	208		
N 16	208	214	+	21	311	208		
51 3	115	208	и	1	211	208		
N 18	214	203	11	14	212	206		
~ 19	213	204	4	2	215	201		
M 20	666	188	5	16	231	174		ACCEPT
Ave	Average		11	Average	age			REJECT
			4	- 21	. 230	175		
			Br	18-	- 227	180		
			11	10	422 - 81	185		1
							F600-012A Hardness Test Report	iess Test Report

Qualification of SAW Consumables and Procedures to ABS Rules

BMT Fleet Technology HARDNESS TEST REPORT Feom Feo0-012A 0-040705	Applicable Standard:	<u> 1/0/. / 3/08</u> Technician: んう <u>65- Δ5-/</u> Checked by:	Hardness Test Report	Test Location Load (kg) 5 Macrophoto Macrophoto	223 447 1	1 2 205	236 WW 3 198 236 SIDE /	236 - 4 200 232	236 - 5 198 236 ×××××××××××××××××××××××××××××××××××	232 ~ 6 198 236	2.16 44/2 7 307 2.16	212 " 8 206 219	212 " 9 206 219		201 1 2.1 2.08	199 11 12 213 204 SIBO2	149 BM 13 218 195	197 ~ 14 2.18 125 Comments:	197 11 15 219 193	192 ~ 16 322 188	192 W 17 321 190	ACCEPT
schnology		- Da		Hardness			236 Web					212					8				2	
NT Fleet Te		nber:		Hardness Test Ocular Beading	1 20%	2 207	3 198	4 198	5 (98	6 200	7 207	8 209	9 209	10 212	11 2.15	12 216	13 216	F1-6 #1	N ZIT	16 220	07 220	
C BI	Procedure:	Date: Report Number:		Location	HDZ I		Weld		;	1	447	11	4.4	~		2		34.	1 10	1	1 1	

APPENDIX L

WELD METAL CHEMICAL ANALSYS RESULTS







Bodycota Testing Group, Chicago Laboratory, 7530 Frontage Road, Skokie, Illinois, 60077-3213 Tel: 847 676 2100, Fax: 847 676 2132

Test Certificate

BMT Fleet Technology Ltd 311 Leggett Drive Kanata, Ontario	REF No Ord No	T810271 : Issue 1 0240DB
Canada	Date Tested Date Printed	09/09/08 09/09/08
K2K 1Z8	Date Received	08/27/08

Attn: Darren Begg

Item - CHEMICAL ANALYSIS OF 6 WELD SAMPLES

Specification - Not Applicable

	С	[*]	Mn [%] P	[%]	S [%]	Si [%]	Ni [%]	Cr [%]	Mo [%]	Cu [%]	A] [%]	V [%]	Comments
001:		.06	1.5	9	.020	.006	. 32	1.24	.06	. 29	.05	<.02	.04	65-05W-1 T
002:		.09	1.4	7	-012	.006	. 31	1.07	. 03	. 26	.04	<.02	.02	36-05W-1
003:		.10	1.4	5	.012	.006	. 32	.96	.03	.23	.03	<.02	.03	36-DS-1 T1
004:		.06	1.4	9	.017	.007	, 30	.97	. 04	. 23	.04	<.02	.04	65-DS-1 T1
005:		.05	1.5	3	.015	.007	.30	1.34	.05	. 33	.06	<.02	.03	65-CT-HH T
006:		.04	1.5	4	.013	.008	. 33	1.88	.04	. 45	.05	<.02	.01	65-CT-LH-T
	Nb	[%]	в [%] T*	i [%]	Zr [%]	N2 [%]	02 [%]						Comments
001:		<.02	.000	9	.03	<.01	.004	.021						65-05W-1 T
002:		<.02	.000	8	.02	<.01	.007	.022						36-05W-1
003:		<.02	.001	2	.03	<.01	.007	.028						36-DS-1 T1
004:		.02	.001	4	.03	<.01	.004	.031						65-DS-1 T1
005:		<.02	.001	3	.03	<.01	.004	. 033						65-CT-HH T
006:		<.02	.001	7	.03	<.01	.004	.042						65-CT-LH-T

C

Michael C Fec Section Manager/Metallurgist For and on behalf of Bodycote Testing Group

This certificate should not be reproduced other than in full, without the written approval of Bodycote Materials Testing Inc. These results pertain only to the item(s) tested as sampled by the client unless otherwise indicated. Tosting has been conducted to specification revision levels as described in the taboratory's document control procedure. The recording of false, fictitious or fraudulent information on this document may be punished as a felony under federal law. Page 1 of 1

APPENDIX M

ABS STATEMENT OF FACT



AMERICAN BUREAU OF SHIPPING MISCELLANEOUS SURVEY REPORT

Customer Name	BMT FLEET TECHNOLOGY L Toronto	ED Purchase Order No. Report Number	TO1022213
Attending Office First Visit Date	08-Jul-2008	Last Visit Date	19-Aug-2008
Statement of Fa	act		
Survey Location :	Ottawa, Ontario		
Surveyor(s) to The Attending Surveyo	American Bureau of Shipping		
Oldford Dan	Electro	ly Signed on 28-Aug-2008	
Reviewed By Labrie, Michel	Electro	ly Signed on 28-Aug-2008, Halifax Port	

NQTE: This report evidences that the survey reported herein was carried out in compliance with one or more of the Rules, guides, standards or other criteria of the American Bureau of Shipping and is issued solely for the use of the Bureau, its committees, its clients or other authorized entities. This Report is a representation only that the vessel, standards or other ortheria equipment, machinery or any other item covered by this Report has been examined for compliance with, or has met one or more of the Rules, guides, standards or other ortheria of American Bureau of Shipping. The validity, applicability and interpretation of this report is governed by the Rules and standards of American Bureau of Shipping who shall remain the sole judge thereof. Nothing contained in this Report or in any notation made in the contemplation of this Report shall be deemed to relieve any designer, builder, owner, manufacturer, selier, supplier, repairer, operator or other entity of any warranty express or implied.

AB Report Vendor

Page 1 of 1



AMERICAN BUREAU OF SHIPPING

ABS Plaza - 16855 Northchase Drive Houston, TX 77060-6008

Report No.: TO1022213

Date: 19-AUG-2008

Page 1 of 1

STATEMENT OF FACT Welding

Port: TORONTO

At the request of BMT Fleet Technology Limited the undersigned surveyor attended their facility located in Kanata, Ontario, Canada in order to witness welding and the subsequent testing of the herein described procedures and reports as follows:

Material used for the welding:

Mill	Grade	Heat#	Gauge
ISG Plate Inc.	ASTM A945 YR 05 GR 65	U7686	12.7 mm (1/2")
Oregon Steel Mills	ABS EH-36	M00159	25 mm (0.9843")
Mittal Steel USA Burns Harbour Plate	ABS EH-36	823V61970	13 mm
ISG Burns Harbor Plate Inc.	ASTM A945-00 GR 65	832P38690	1"

Joints used:

The details of the joints are included on the attached pages, the particulars are as follows: ID Feeders Thicknose

Base Metal	Thickness	ID	Feeders	Passes	Sides
GR-65	1"	65-CT-LH	Single	13	1
GR-65	1/2"	65-DS5	Tandem	2	2
EH-36	1/2"	36-DS5	Tandem	2	2
GR-65	1"	65-DS-1	Tandem	2	2
EH-36	1"	36-DS-1	Tandem	2	2
GR-65	1"	65-CT-HH	Single	6	1
EH-36	1/2"	36-OSW5	Tandem	1	1
GR-65	1/2"	65-OSW5	Tandem	1	1
EH-36	1"	36-OSW-1	Tandem	1	1
GR-65	1"	65-OSW-1	Tandem	1	1

Test Results:

The test results are fully detailed on the attached reports, it is noted that there are thirty-one (31) pages attached to this report, including four (4) pages of steel mill test reports, six (6) pages of rough notes on welding parameters, six (6) pages of tensile test reports, seven (7) graphs of cross weld tension tests, and eight (8) pages of impact results.

OWS = One sided weld DS = Double sided weld LH = Low Heat Input HH = High Heat input CWT = Cross weld test

1.Em 24

Dan Oldford - Surveyor **ABS** Toronto

This Report evidences compliance with one or more of the Rules, guides, standards or other criteria of American Bureau of Shipping and is issued solely for the use of the Bureau, is committees, its clients or other authorized entities. This Report is a representation only that the structure, item of material, equipment, machinery or any other item covered by this Report has met one or more of the Rules, guides, standards or other criteria of American Bureau of Shipping as of the date of issue. Parties are advised to review the Rules for the Scope and conditions of classification and to review the survey records for a fuller description of any restrictions or limitation on the vessel's service or surveys. The validity, applicability and interpretation of this Report is any notation made in contemplation of this Report or any notation made in contemplation of this Report or any notation made in contemplation of this Report shall be deemed to relieve any designer, builder, waner, manufacturer, seller, supplier, repairer, operator or other entity of any warranty express or implied. Note:

AB 141

Revision 4